( | Report ID: RDWRAD_FCC.20146_21882_rev1.doc
H Date of Issue: April 2011
L

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions
Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

Date: 11/09/2009
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 %

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Test procedure:

PASS
| Power Supply: 120 VAC

Table 7.3.6 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:

5470 - 5725 MHz
0.009 - 1000 MHz

TEST SITE Semi Anechoic Chamber
TEST DISTANCE: 3m

MODULATION: OFDM, BPSK

BIT RATE: 6.5 Mbps

DUTY CYCLE: 100 %

TRANSMITTER OUTPUT POWER Maximum

RESOLUTION BANDWIDTH: 1.0 kHz (9 kHz - 150 kHz)
9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)

VIDEO BANDWIDTH: > Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)
NOTE: Worst case 10 MHz EBW
Quasi-peak dB(uV/m Turntable
Frequency, Peak, Measured . i Antenna Antenna e .
L Limit, Margin, N . position**, | Verdict
MHz dB(pV/m) zg;zw::), dB(uV/m) dB* polarization height, m degrees
Low channel (5485 MHz)
37.6405 40.4 36.7 40.0 -3.30 Vertical 1.0 52
111.61335 39.6 37.0 43.5 -6.50 Vertical 1.0 170
974.67540 45.4 43.8 54.0 -10.20 Vertical 1.1 330
First mid channel (5585 MHz
37.6405 40.3 36.7 40.0 -3.30 Vertical 1.0 52
111.61335 39.8 38.2 43.5 -5.30 Vertical 1.0 170
974.67540 453 43.8 54.0 -10.20 Vertical 1.1 330 Pass
Second mid channel (5665 MHz)
37.6405 39.8 36.8 40.0 -3.2 Vertical 1.0 52
111.61335 39.9 37.3 43.5 -6.2 Vertical 1.0 170
974.67540 45.4 43.9 54.0 -10.1 Vertical 1.1 330
High channel (5710 MHz)
37.6405 39.9 36.9 40.0 -3.1 Vertical 1.0 52
111.61335 39.8 37.4 43.5 -6.1 Vertical 1.0 170
974.67540 45.3 43.8 54.0 -10.2 Vertical 1.1 330
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
[ HLO0446 | HL0521 | HL0604 | HL3123 | HL3616 |

Full description is given in Appendix A.
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Date of Issue: April 2011

Test specification:
Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/09/2009

Verdict:

PASS

Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Table 7.3.7 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:

5470 - 5725 MHz
0.009 - 40000 MHz

TEST SITE Semi Anechoic Chamber
TEST DISTANCE: 3m

MODULATION: OFDM, BPSK

BIT RATE: 6.5 Mbps

DUTY CYCLE: 100 %

TRANSMITTER OUTPUT POWER Maximum

RESOLUTION BANDWIDTH: 1000 kHz

VIDEO BANDWIDTH: > Resolution bandwidth

TEST ANTENNA TYPE: Double ridged guide (above 1000 MHz)
NOTE: Worst case 10 MHz EBW
Frequency, Measure:eak, d?(ll.wm) . Measurgzerage ‘.‘Bfl‘\”m) . Ant. Ant. Turn Fab!ﬁ :
MHz g Limit, | Margin, - Limit, | Margin, [ ojariz | height, | position™, | Verdict
emission, dB(uV/m) dB* emission, dB(uV/m) dB* m degrees
dB(uV/m) H dB(uV/m)
First mid channel (5585 MHz)
1117058 | 4954 | 740 | 2446 | 3726 | 540 | -16.74 [ Vertical | 10 | 350
Second mid channel (5665 MHz) Pass
1132958 | 5229 | 740 [ 2171 | 3940 | 540 [ -1460 | Vertical | 1.0 | 350
High channel (5710 MHz)
1142008 | 5257 | 740 | 2143 ] 3903 | 540 [ -1497 | Vertical | 10 | 80
For band edge emission results refer to section 7.4 of this test report.
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0604 HL 0768 HL 0769 HL 1984 HL 2254 HL 2387
HL 2871 HL 2909 HL 2952 HL 3123 HL 3531 HL 3533 HL 3535 HL 3616
HL 3818
Full description is given in Appendix A.
Table 7.3.8 Restricted bands
MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.9 - 410 2690 - 2900 10.6 - 12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8-3358 | 15.35-16.2
417725 - 417775 | 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-214
4.20725 - 4.20775 13.36 - 13.41 Py 1645.5-1646.5 | 4500-5150 | 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 | 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 | 7250 - 7750 31.2-31.8
6.31175 - 6.31225 | 16.80425 - 16.80475 167.72 - 173.2 2200 - 2300 8025 — 8500 36.43-36.5
8.291 -8.294 25.5 - 25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-38.25 322-335.4 2483.5 - 2500 9300 - 9500 )
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.52 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

[@3] 22:21: B NOU 1B, 2ARA

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MER 15.6 kHz
BA. 29 dBplim

LOG  REF 13B.@ dBuY/m

1 —
i
50 4B T — ||

_\_-‘_\_\_\_—‘—\—\_
UR 3B
50 FC /‘\
ACORR ey I

i, AL L i
My \ il
U et T l\pM LW‘W“’A\-\.ANJV

START 9.8 ks 5T0F 158.8 FHz
BT #IF BW 1.B kHr AYG BM 1 kHr SHP 7BE meec

Plot 7.3.53 Radiated emission measurements from 9 to 150 kHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@F] 22:24:18 NOU 18, 2RD

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MEF 1E@ kHz
5A.45 dBpWsim

LOG  REF 1@5.@ dBuY/m

1B
dBs x‘“‘*aﬂﬁx_
ATH
70 dB 1
L_ﬁh
N I
&l s |
UR 5B P
SCFC| | ]
ACORR
: [ ropgel |
START 158 Kz 5T0F 30.88 MHz
RL IF BW 9. kHr AYG BM 3 kHz SWP B.YS  sac
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.54 Radiated emission measurements from 9 to 150 kHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@F] 22:27:B3 NOU 18 2RD

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MER 15.6 kHz
Bi .48 dBpWim

LOG  REF 13B.@ dBuY/m

Y —
ke, [T
50 4B T — ||
_\_-‘_\_\_\_\_‘—\—\_
VR 3B
50 FC / \
ALORR y
A L_u ﬂ ﬂ ]

LA I e e T P SO
START 9.8 kHz STOP 198.8 kHr
BL RIF BM 1.0 kH: AYG BN 1 kHz SHP 7ED meec

Plot 7.3.55 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

[@3] 22:2d:29 NOU 1B, 2ARA

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MER 15.4 kHz
Bi.37 dBpWim

LOG  REF 13B.@ dBuY/m

Y —
i, [T
50 4B T — ||

_\_-‘_\_\_\_‘_‘—\—\_
UR 5B £
50 FC /\ A
ALORR [ ———

\‘“'rﬁn'w.m.fnu l\ ﬂ il A
T Hoed L L

STRRT 9.@ kHz STOP 198.8 kHr
RL ®IF BM 1.B kHz AYG BN 1 kHz WP 7ED meec
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.56 Radiated emission measurements from 0.15 MHz to 30 MHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@] 22:19:49 NOU 18 2RD

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MEF 158 kHz
57,89 dBpWim

LOG  REF 1@85.@ dBuW/m
1@

4B | T
ATH

10 dB |

|

VA SE o

5C FC
ACORR il 29 sl

VML ,

b

START 15@ kHz STOP 38,84 MHz
RL IF BW 3.8 kHz AYG BW 3@ kHz WP E.H43 =ec

Plot 7.3.57 Radiated emission measurements from 0.15 MHz to 30 MHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@F] 22:24:18 NOU 18, 2RD

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MEF 1E@ kHz
5A.45 dBpWsim

LOG  REF 1@5.@ dBuY/m

1B
dBs x‘“‘*aﬂﬁx_
ATH
70 dB 1
L_ﬁh
N I
&l s |
UR 5B P
SCFC| | ]
ACORR
: [ ropgel |
START 158 Kz 5T0F 30.88 MHz
RL IF BW 9. kHr AYG BM 3 kHz SWP B.YS  sac
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.58 Radiated emission measurements from 0.15 MHz to 30 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

[@3] 22:25:22 NOU 1B, 2ARA

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MER 178 kHr
57.89 dBpWsim

LOG  REF 1@5.@ dBuY/m

1B
dBs R‘H-_Hx
ATH
70 dB 1
lh_&
i
-
VA 58 b
50 FC| e
ACORR AL EMEE
¥
START 150 Kz 5TOF 38,88 MHz
RL IF BW 9.8 kHr AYG BW 30 kHz SHP .99 sec

Plot 7.3.59 Radiated emission measurements from 0.15 MHz to 30 MHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

[@3] 22:29:39 NOU 1B, 2ARA

ACTY DET: PEAK

MEAS DET: FEAE QP RAUG
MEF 1E@ kHz
S56.B5 dBpWsim

LOG  REF 1@5.@ dBuY/m

10
dBs R‘H-_Hx
ATH
30 dB 1
L_ﬂ_
T I
-
VA SE e
50 FC| |
ACORR W"”“"’"‘rm vy
Pt ol

START 158 ks STOP 30.0A Mz
RL IF BW 9.0 kHz AYG BW 3@ kHz SWP £.49 sec
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict:

Date:

PASS

Temperature: 24°C

11/09/2009
Air Pressure: 1015 hPa Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.60 Radiated emission measurements from 30 MHz to 1000 MHz at the low carrier frequency

TEST SITE:

Semi Anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@] 19:89:48 NOU 18, 2RD

ACTY DET: PERK

MEAS DET: FEAE QP RAUG
MER 933.7 MHz
47,88 dBuWim

LOG REF BA.8 dEul/m
18

dB~
HATH

0

kil

@ dE I d me
hl’l AL

VR 5B
SCFC
RCORR

PREAMP ON

STOF 1.AABA CHz
SHF 3BT meec

STRRET 3B @ MHz

RL IF B 1B kHz AYG BW 3AB kHz

Plot 7.3.61 Radiated emission measurements from 30 MHz to 1000 MHz at the first mid carrier frequency

TEST SITE:

Anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@] 19:12:47 NOU 18, 2ARD

ACTY DET: PERK

MEAS DET: FEAE QP RAUG
MER 933.7 MHz
Y8. B3 dEulim

LOG REF G@.8 dBuW/m PREAMP ON

18

dB~
HATH

d

|

@ dE ; r le
W)

5 i 2y
]nfl y }'ﬁ uﬂ" MMWW Mot

VR 5B
SCFC
RCORR

STOF 1.AABA CHz
SHF 3BT meec

STRRET 3B @ MHz

RL IF B 1B kHz AYG BW 3AB kHz
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict:

Date:

PASS

Temperature: 24°C

11/09/2009
Air Pressure: 1015 hPa Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.62 Radiated emission measurements from 30 MHz to 1000 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@8] 19:14:27 NOU 1B, 288D

ACTY DET: PERK

MEAS DET: FEAE QP RAUG
MER 933.7 MHz
Y418 dBuWim

LOG REF BA.8 dEul/m
18

dB~
HATH

f

]

@ dB ; / ﬁ‘
h ya AT ]

e
VA 5B ‘ﬂ“MJﬁM\L
3L FC
RCORR

PREAMP ON

STOF 1.AABA CHz
SHF 3BT meec

STRRET 3B @ MHz

RL IF B 1B kHz AYG BW 3AB kHz

Plot 7.3.63 Radiated emission measurements from 30 MHz to 1000 MHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@] 19:17:32 NOU 18, 24RD

ACTY DET: PERK

MEAS DET: FEAE QP RAUG
MER 933.7 MHz
YE.E@ dBplsm
LOG REF BA.8 dEul/m FREAMP 0N
18
dB- 0
HATH 4
@ dB ; i 1

ol
VR 5E ik 1 “k$WM&“

SCFC
RCORR

STRRET 3B @ MHz
RL IF EW 128 kHr

AYG BW 3AB kHz

STOF 1.AABA CHz
SHF 3BT meec
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/09/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain,

dish antenna

Plot 7.3.64 Radiated emission measurements from 1.0 to 4.0 GHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@) 28:28:17 MOV @9

LOG  REF G@.8 dBuls
18

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

. ca|s

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 3.332 (Hz
Y8.16 dBplsm

m FREANMF 0N

dB-

1ATH
@ dB

MWWW

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START 1. @EE@ GHr
FL rIF BH 1B MH:z

STOP 4. BBA OHz
AYG BW 3 HHz SWF BEA.B meac

Plot 7.3.65 Radiated emission measurements from 1.0 to 4.0 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

@@Eﬁ:3@:'—|e MNOY ag

LOG  REF G@.8 dBuls

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

. ca|s

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 3,739 (Hz
Y8.16 dBplYsm

m FREANF 0N

dB/

4ATH
@ di

[ T .\,m\.vwm

0L
4.4

dEpl s
VA 5B

SCFC

ACORR

START 1. @BE GHz
FL *IF BH 1B MH:z

STOF 4. B@A GH:z
AVG BW 3 MHz SWP EA.B msec
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Test specification:
Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/09/2009

Verdict: PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.66 Radiated emission measurements from 1.0 to 4.0 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

(@) 28:33:17 NOV B9 2489

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 3.323 GHz
47,78 dBuWYsém
LOG  REF G6A.8 dBpWim FREANP ON
1B
dBs
1ATH
g dB b, MWMW\
T
oL
4.4
dEpl s
VA 5B
50 FC
ACORR
START 1_@8@ GHz STOP 4, BBA CH:z
RL ®IF EW 1.0 MHz AYG EW 3 MHz SWF BEA.B meac

Plot 7.3.67 Radiated emission measurements from 1.0 to 4.0 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

(@) 28:35:24 NOV B9 2089

ACTY DET: PEAEK
MEARS DET: FEAK QF AYG
MER 3,872 GHz
47,81 dBpWYsém
LOG  REF G6A.8 dBpWim FREANP ON
1B
dBs
1ATH it md
@ dE | vawhhAwwwﬂrﬁﬂNﬁMWﬂMPMMWm
M
oL
4.4
dEpl s
VA 5B
50 FC
ACORR
START 1_@8@ GHz STOP 4, BBA CH:z
RT ®IF EW 1.0 MHz AYG EW 3 MHz SWF BEA.B meac
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.68 Radiated emission measurements from 4.0 to 5.47 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit

(@) 21:20:54 NOV B9 248D

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5,283 (Hz
53,81 dBpWYsém

LOG  REF G@.8 dEuls/m FREANMF 0N
18

dB- — 4

EHTg R e T
d

o

oL
4.4
dEpl s
VA 5B
50 FC
ACORR

START Y4_@EQ@ GH: STOP 9,478 OHz
FL rIF BH 1B MH:z AUG BW 3 MHz WP 3.4 meec

Plot 7.3.69 Radiated emission measurements from 4.0 to 5.47 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

[@3]21:22:32 NOU @8, 26ED

ACTU DET: PERK
MEAS DET: FEAE OF RUG
HER 5.1B5 GHz
H6.75 dBplsm

LOG  REF B@.@ dBuls/m FREAMP 0N
1@

%,
i
B dE ’MMVWMWMW£M“M&%%MNAh

oL
4.4
dBpl s
VA 5B
sCFC
RCORR

START Y4_@EQ@ GH: STOF 9,478 OHz
FL rIF BH 1B MH:z RANG EW 3@ kHz SHP 147 meec
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.70 Radiated emission measurements from 4.0 to 5.47 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

[@F) 21 24: 44 NOV 49

LOG  REF G@.8 dBuls

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

. ca|s

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.33@ (Hz
52,83 dBpWYsém

m FREANMF 0N

18

dB-

1ATH
@ dB

DL
54,4

dEpl s
VA 5B

SCFC

ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOF 3,478 (Hz
BAUG EW 3 MHz SHP £3.4 meec

Plot 7.3.71 Radiated emission measurements from 4.0 to 5.47 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@3] 21:23:38 NOU @D

LOG  REF G@.8 dBuls
1@

Anechoic chamber
3m

Vertical and Horizontal
Average

. ca|g

ACTY DET: PEAK
MEAS DET: PEAK OF AUG
MER 5,169 GHz
6. 72 dBuWim

m FREANF 0N

dB~

1ATH
@ db

* ]

0L
4.4

dBpls
VA 5B

SCFC
ACORR

START H.0BE OHz
RT rIF BN 1B MHz

STOP 3,47d OHz
RAVG BW 3@ kHz SHP 147 meec
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Test procedure:
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Test mode: Compliance
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Verdict:

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain,

dish antenna

Plot 7.3.72 Radiated emission measurements from 4.0 to 5.47 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@) 21:26:14 MOV @9

LOG

REF G@.8 dBEuls/m

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

. ca|s

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG
MER 5.169 GHz
52.57 dBpWsim

FREANMF 0N

18

dB-

1ATH
@ dB

IR PTTS FPIFY WY VAP PN ST P

DL
54,4

dEpl s
VA 5B

SCFC

ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOF 5,478 GHz

BAUG EW 3 MHz SHP £3.4 meec

Plot 7.3.73 Radiated emission measurements from 4.0 to 5.47 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@) 21 :27:14 NOV 49

LOG
18

REF GA.8 dBuls

Anechoic chamber
3m

Vertical and Horizontal
Average

. ca|s

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG
MER 5.169 GHz
Y7, 85 dBpWYsm

m FREANF 0N

dB-

1ATH
@ dB

%ﬂ__wfijw

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOF 5,478 GHz

RAVG BW 3@ kHz SHP 147 meec
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Test mode: Compliance
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PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain,

dish antenna

Plot 7.3.74 Radiated emission measurements from 4.0 to 5.47 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@) 21:29:12 MOV @9

LOG

REF G@.8 dBEuls/m

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

. ca|s

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG

MER 5.169 (Hz
52.35 dBpWYsém

FREANMF 0N

18

dB-

b n

1ATH
@ dB

DL
54,4

dEpl s
VA 5B

SCFC

ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOF 5,478 GHz

BAUG EW 3 MHz SHP £3.4 meec

Plot 7.3.75 Radiated emission measurements from 4.0 to 5.47 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@) 21:28:12 MOV @9

LOG
18

REF GA.8 dBuls

Anechoic chamber

3m
Vertical and Horizontal
Average
. £@mEy
ACTU DET: PEAK
MEAS DET: PERK Q@F AYG
MKR 5,165 GHz
47,32 dBpWYsém
m PREANP 0N

dB-

1ATH
@ dB

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOF 5,478 GHz

RAVG BW 3@ kHz SHP 147 meec
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Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
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Plot 7.3.76 Radiated emission measurements from 5.85 to 8 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent  22:48:14 Now 9, 2009 R T
Mkr1 7.672 GHz
Ref 60 dBv/m Atten 5 dB 51.51 dBpvim
Peak 1
;;’9 WMMAMMWWWWM
dBf
DI
54.0
dBpvim
W1l 52
53 FC
A AL
Start 5.85 GHz Stop 8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 5.373 ms (401 pts)

Plot 7.3.77 Radiated emission measurements from 5.85 to 8 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent  22:42:45 Now 9, 2009 R T
Mkr1 7.742 GHz
Ref 60 dBv/m Atten 5 dB 51.34 dBpv/im
Peak
Log

10 MMMWMWMWWWM
dB/

DI
54.0
dBpvim

vl &2
53 FC
A AL

Start 5.85 GHz Stop 8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 5.373 ms (401 pts)
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Plot 7.3.78 Radiated emission measurements from 5.85 to 8 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent 224107 Mow3, 2003 R T
Mkr1 7.667 GHz
Ref 60 dBuvim Atten 5 dB 5141 dBuvim
Peak 1
Log MMW
L1/ R P R S BOPr YRS SRR v g L VL S ~
dB/
DI
54.0
dBpvim
Vi s52
53 FC
A AL
Start 5.85 GHz Stop 8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 5.375 ms (401 pts)

Plot 7.3.79 Radiated emission measurements from 5.85 to 8 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent  22:36:41 Now 9, 2009 R T
Mkr1 7.699 GHz
Ref 60 dBv/m Atten 5 dB 52.08 dBpv/im

Peak 1
Log B E—— P

T R T Y AP WU.YY S A ey e ]
dB/

DI
54.0

dBpvim

vl &2

53 FC

AAA

Start 5.85 GHz Stop 8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 5.373 ms (401 pts)
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Plot 7.3.80 Radiated emission measurements from 8 to 18 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent  23:57:42 Mow3, 2003 R T
Mkr1 17.975 GHz
Ref80 dBuy Atten 5 dB 59.18 dByy
Peak
Log
10
dB/ ]
A
MW
e R i
DI
740
dBuy
w1 82
53 FC
A AA
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 50 ms (401 pts)

Plot 7.3.81 Radiated emission measurements from 8 to 18 GHz at the low carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Average
i Agilent  00:00:40 Mow 10, 2003 R T

Mkr1 18.000 GHz
Ref 60 dB. Atten 5 dB 51.86 dB
Peak H
i =
dB/ MW
Pl o ot A A

DI
54.0
dBpv
W1l 52
53 FC
A AL
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 30 kHz Sweep 271 ms (401 pts)
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Plot 7.3.82 Radiated emission measurements from 8 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent  D0:07:03 Mov 10, 2003 R T
Mkr1 17.950 GHz
Ref80 dBuy Atten 5 dB 58.98 dByyY

Peak
Log
10
dBf

1

WMW

DI
740
dBuv

W1 52
53 FC
A AL

Start 8 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 50 ms (401 pts)

Plot 7.3.83 Radiated emission measurements from 8 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Average
i Agilent  DO:03:58 Mow 10, 2003 R T

Mkr1 18.000 GHz

g:;:ﬂ dBuy Atten 5 dB 51.54 dBp ,
Log

|

ll:zf WMW

DI
540
dBuv

W1 52
53 FC
A AL

Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 30 kHz Sweep 271 ms (401 pts)
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Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.84 Radiated emission measurements from 8 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Aglent  00:09:45 Mow 10, 2009 R T
Mkr1 17.950 GHz
Ref 80 dBpy Atten 5 dB 59.57 dBpy
Peak
Log
10 1
dB/
Wﬂﬁ
WWW
DI
740
dBpy
W1 a2
23 FC
A AA
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 50 ms (401 pts)

Plot 7.3.85 Radiated emission measurements from 8 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Average
i Agilenf 001310 Mov 10, 2003 R T

Mkr1 18.000 GHz
Ref 60 dBuy Atten 5 dB 50.98 dByy
Peak |
'y A
dB/ MW
WW

DI
54.0
dBuy
w1 82
53 FC
A AA
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 30 kHz Sweep 271 ms (401 pts)
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
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Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.86 Radiated emission measurements from 8 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilenf 00111 Mow 10, 2003 R T
Mkr1 17.925 GHz
Ref 30 dBpy Atten 5 dB 59.39 dBpy
Peak
Log
10 j
dB/
A
MW
bl s AT bttt
DI
74.0
dBuy
vl 82
53 FC
A AA
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 50 ms (401 pts)

Plot 7.3.87 Radiated emission measurements from 8 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent  D0:B:07 Mow 10, 2003 R T
Mkr1 17.975 GHz
Ref 60 dBuy Atten 5 dB 51.25 dByy
Peak 1
o _
dB/ MW
| ST e A
DI
54.0
dBuy
w1 82
53 FC
A AA
Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 30 kHz Sweep 271 ms (401 pts)
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
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Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.88 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent  01:23:35 Mow 10, 2008 R T
Mkr1 26.436 GHz
Ref 60 dB. Atten 5 dB 46.2 dBp
Peak
Log

10
dB/ MWWWWWWJ

DI
540
dBy

vl &2
53 FC
A AL

Start 18 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 500 ms (401 pts)

Plot 7.3.89 Radiated emission measurements from 18 to 26.5 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent  01:21:27 Mow 10, 2008 R T
Mkr1 26.479 GHz
Ref 60 dB. Atten 5 dB 46.25 dBp
Peak
Log

10 4
dB/ MMWMWJ

DI
540
dBy

vl &2
53 FC
A AL

Start 18 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 500 ms (401 pts)
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
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Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.90 Radiated emission measurements from 18 to 26.5 GHz at the second mid carrier frequency (5665 MHz)

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR Peak under average limit
i Agilent  01:16:55 Mow 10, 2008 R T

Mkr1 26.479 GHz

Ref 60 dB. Atten 5 dB 46.26 dBv
Peak
Log 1
10 4‘_M$

dB/ MMWWWWWWW

DI
540
dBy

vl &2
53 FC
A AL

Start 18 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 500 ms (401 pts)

Plot 7.3.91 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency (5710 MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent  01:14:57 Mow 10, 2008 R T
Mkr1 26.458 GHz
Ref 60 dB. Atten 5 dB 46.18 dB
Peak
Log

3
10
dB/ WMWWWWJ

DI
540
dBy

vl &2
53 FC
A AL

Start 18 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz #Sweep 500 ms (401 pts)
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Date:

PASS

Temperature: 24°C
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Air Pressure: 1015 hPa Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.92 Radiated emission measurements from 26.5 to 40 GHz at the low carrier frequency

TEST SITE:

OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR Peak

#- Agilent QR

Mkrl 39.662 5 GHz
Ret 66 dBpY 58.49 dBpY
#Peak
Log
10
dB/

#fitten @ dB

1
]

0
548
dBpY
LaAw

¥l s2
$3 FC
A AA
£(f):
FTun
Swp

Start 26.500 @ GHz
#Res BH 1 MHz

Stop 40,069 @ GHz

VBH 3 MHz Sweep 67.52 ms (GO1 pts)

Plot 7.3.93 Radiated emission measurements from 26.5 to 40 GHz at the first mid carrier frequency

TEST SITE:

OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR Peak

- Agilent QR

Mkrl 39.482 5 GHz
Ret 66 dBpY 58.95 dBpY
#Peak .
Log
10 s
dB/

#fitten @ dB

0
548
dBpY
LaAw

" s
$3 FC
A AR
f%)ﬂ Marker
sep [39.482500000 GHz

| 58.98 dBpV

Start 26.500 @ GHz
#Res BH 1 MHz

Stop 40,069 @ GHz

VBH 3 MHz Sweep 67.52 ms (GO1 pts)
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Plot 7.3.94 Radiated emission measurements from 26.5 to 40 GHz at the second mid carrier frequency

TEST SITE:

OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR Peak

#- Agilent QR
Mkrl 39.212 5 BHz

Ref 66 dBpV 50.62 dBpV

#Peak

Log -
10 2
dB/

#fitten @ dB

0
548
dBpY
LaAw

" s
$3 FC
A AR
f%)ﬂ Marker
sep [39.212500000 GHz

| 58.62 dBpV

Start 26.500 @ GHz
#Res BH 1 MHz

Stop 40,069 @ GHz

VBH 3 MHz Sweep 67.52 ms (GO1 pts)

Plot 7.3.95 Radiated emission measurements from 26.5 to 40 GHz at the high carrier frequency

TEST SITE:

OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR Peak

#- Agilent QR
Mkrl 39685 8 GHz
51.82 dBpY

4|
¢

Ref 66 dBpy
#Peak
Log
18
dB/

#fitten @ dB

0
548
dBpY
LaAw

" s
$3 FC
A AR
f%)ﬂ Marker
sep [39.685000000 GHz

| 51.82 dBpV

Start 26.500 @ GHz
#Res BH 1 MHz

Stop 40,069 @ GHz

VBH 3 MHz Sweep 67.52 ms (GO1 pts)
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Plot 7.3.96 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE:
TEST DISTANCE:
DETECTOR

- Agilent

Ref 6@ dBpy

OATS
3m
Peak

Mkrl 16.969 75 GHz
Atten 16 dB 47.48 dopV

#Peak
Log

18
dB/

ol

dBw
LgAy

ML $2

53 FC
A AA

E(f):

Frun |Marker

san [10.969750000 GHz
| 47.40 dBpV

Center 10.97@ 88 GHz

#Res BH 1 MHz

Span 50 MHz
VEH 3 MHz Sweep 1 ms (61 pts)

Plot 7.3.97 Radiated emission measurements at the second harmonic of low carrier frequency

TEST SITE:
TEST DISTANCE:
DETECTOR

# Agilent

Ref 6@ dBpy

OATS
3m
Average

Mkrl 16.978 42 GHz
Atten 16 dB 35.89 dbpV

#Peak
Log

18
dB/

ol

dBw
LgAy

V1 52

53 FC
A AA

£(f)
FTun

Sup

Center 10.978
#Res BH 1 MHz

8 GHz

Span 50 MHz
#YBH 168 Hz Sweep 389.9 ms (601 pts)
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Plot 7.3.98 Radiated emission measurements at the second harmonic of the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Peak

- Agilent o R

Mkrl 11.178 42 GHz
Ref 66 dBpy Atten 10 dB 49.54 dBpY
#Peak
Log i
18
dB/

ol
dBw
LgAy

s
33 FC
A AA
f%)n Marker
sen [11.17042000@ GHz

| 49.54 dBpV

Center 11.178 88 GHz Span 50 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1 ms (61 pts)

Plot 7.3.99 Radiated emission measurements at the second harmonic of the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Average

¥ Agilent o R

Mkrl 11.178 58 GHz
Ref 66 dBpy Atten 10 dB 37.26 dBpY
#Peak
Log
18
dB/

<[

ol
dBw
LgAy

V1 52
53 FC
A AA

f%)n Marker
sen [11.17058000@ GHz
| 37.26 dBpY

Center 11.178 88 GHz Span 50 MHz
#Res BH 1 MHz #YBH 168 Hz Sweep 389.9 ms (601 pts)
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Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
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Plot 7.3.100 Radiated emission measurements at the second harmonic of second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Peak

- Agilent o R

Mkrl 11.331 75 GHz
Ref 66 dBpy Atten 10 dB 52.29 dBpY
#Peak
Log <
18
dB/

L

ol
dBw
LgAy

Ml 52
33 FC
A AA
f%)n Marker
sen [11.33175000@ GHz

| 52.29 dBpV

Center 11.338 68 GHz Span 50 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1 ms (61 pts)

Plot 7.3.101 Radiated emission measurements at the second harmonic of mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Average

¥ Agilent o R

Mkrl 11.329 58 GHz
Ref 66 dBpy Atten 10 dB 39.40 dBpY
#Peak
Log
18
dB/ 4

ol
dBw
LgAy

V1 52
53 FC
A AA

f%)n Marker
sen [11.32958000@ GHz
| 39.48 dBpY

Center 11.338 68 GHz Span 50 MHz
#Res BH 1 MHz #YBH 168 Hz Sweep 389.9 ms (601 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1105/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 7.3.102 Radiated emission measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Peak

- Agilent o R

Mkrl 11.419 58 GHz
Ref 66 dBpv Atten 10 dB 52.57 dBpY
#Peak ‘ 7
Log ‘
10 i
dg/

ol
dBw
LgAy

s
33 FC
A AA
f%)n Marker
sen [11.41958000@ GHz

| 52.57 dBpV

Center 11.428 688 GHz Span 50 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1 ms (61 pts)

Plot 7.3.103 Radiated emission measurements at the second harmonic of high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR Average

¥ Agilent o R

Mkrl 11.420 88 GHz
Ref 66 dBpy Atten 10 dB 39.83 dBpY
#Peak
Log
18
dB/

ol
dBw
LgAy

V1 52
53 FC
A AA

f%)n Marker
sen [11.42008000@ GHz
| 39.83 dBpY

Center 11.428 688 GHz Span 50 MHz
#Res BH 1 MHz #YBH 168 Hz Sweep 389.9 ms (601 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:
7.4 Conducted spurious emission measurements at band edges
7.41 General
This test was performed to measure conducted spurious emissions from the EUT near the band edges and within
the pass band of the antenna. Specification test limits are given in Table 7.4.1.
Table 7.4.1 Spurious emission test limits
Assigned frequency EIRP of spurious, Antenna assembly gain, - -
range, MHz dBm/MHz dBi Resolution bandwidth, kHz
5470 - 5725 -27 22.5 1000
5470 - 5725 -27 28 1000
7.4.2 Test procedure
7.4.21 The EUT was set up as shown in Figure 7.4.1, energized normally modulated at the maximum data rate and its
proper operation was checked.
7.4.2.2 The EUT was adjusted to produce maximum available to end user RF output power at the lowest carrier frequency.
7.4.2.3 The spectrum analyzer span was set to capture the carrier frequency and associated modulation products. The
resolution bandwidth was set to 1 MHz.
7.4.2.4 The spectrum analyzer was set in max hold mode and allowed trace to stabilize. The highest emission level within
the authorized band was measured.
7.4.2.5 The maximum band edge emission and modulation product outside of the band were measured as provided in
Table 7.4.2 to Table 7.4.7 and associated plots and referenced to the highest emission level measured within the
authorized band.
7.4.2.6 The above procedure was repeated with the EUT adjusted to produce maximum RF output power at the mid and

highest carrier frequencies.

Figure 7.4.1 Setup for conducted spurious emissions

Ant. 1 Attenuator

EUT RF Attenuator Spectrum
Combiner analyzer

Ant. 2 Attenuator
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.4.2 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE:
DETECTOR USED:
RESOLUTION BANDWIDTH
VIDEO BANDWIDTH:

TRANSMITTER OUTPUT POWER SETTINGS:

5470 — 5725 MHz

Peak

1000 kHz

3000 kHz

“13.5 dBm” at 40 MHz channel bandwidth In-Band
“10.0 dBm” at 40 MHz channel bandwidth Not In-Band

Frequency, MHz | yogulati | Bitrate, | cBW, rea%’i*ng a’;’;:emngf; EIRP, Limit', | Margin®, [ .
Edge Channel on Mbps MHz dBm J galn, dBi dBm/MHz | dBm/MHz dB

Low channel In-Band
5469.967 BPSK 27 -53.85 225 -31.35 -27.0 -4.35 Pass
5465.133 5505 40 -55.51 225 -33.01 -27.0 -6.01 Pass
5469.833 64QAM 270 -52.58 225 -30.08 -27.0 -3.08 Pass
5464.950 -54.48 22.5 -31.98 -27.0 -4.98 Pass
Low channel
5469.967 5500 BPSK 27 40 -50.25 225 -27.75 -27.0 -0.75 Pass
5469.933 64QAM 270 -49.87 22.5 -27.37 -27.0 -0.37 Pass
First mid channel In-Band
5600.000 BPSK 27 -54.66 225 -32.16 -27.0 -5.16 Pass
5605.000 5565 40 -56.27 225 -33.77 -27.0 -6.77 Pass
5600.000 64QAM 270 -54.78 225 -32.28 -27.0 -5.28 Pass
5684.920 -56.32 22.5 -33.82 -27.0 -6.82 Pass
First mid channel
5600.000 BPSK 27 -51.53 225 -29.03 -27.0 -2.03 Pass
5610.080 5570 40 -58.68 225 -36.18 -27.0 -9.18 Pass
5600.080 64QAM 270 -50.81 225 -28.31 -27.0 -1.31 Pass
5610.000 -58.52 22.5 -36.02 -27.0 -9.02 Pass
Second mid channel (for IC only) In-Band
5649.830 BPSK 27 -56.29 225 -33.79 -27.0 -6.79 Pass
5645.080 5685 40 -57.84 225 -35.34 -27.0 -8.34 Pass
5650.000 64QAM 270 -56.26 225 -33.76 -27.0 -6.76 Pass
5644.920 -57.91 22.5 -35.41 -27.0 -8.41 Pass
Second mid channel (for IC only)
5649.830 BPSK 27 -52.51 225 -30.01 -27.0 -3.01 Pass
5640.080 5680 40 -59.42 225 -36.92 -27.0 -9.92 Pass
5649.830 64QAM 270 -52.55 225 -30.05 -27.0 -3.05 Pass
5640.000 -59.44 22.5 -36.94 -27.0 -9.94 Pass
High channel In-Band
5725.183 BPSK 27 -56.51 225 22.5 -34.01 -27.0 Pass
5729.983 5690 40 -58.38 225 22.5 -35.88 -27.0 Pass
5725.400 64QAM 270 -56.62 225 22.5 -34.12 -27.0 Pass
5729.917 -57.42 22.5 22.5 -34.92 -27.0 Pass
High channel
5725.200 5695 BPSK 27 40 -53.13 225 -30.63 -27.0 -3.63 Pass
5725.033 64QAM 270 -52.71 22.5 -30.21 -27.0 -3.21 Pass
* - EIRP = SA reading (dBm) + Antenna assembly gain;

**- Margin = EIRP of spurious —specified limit.

Reference numbers of test equipment used

[ HL2909 [ HL2952 | HL3437 | HL3442 ]

Full description is given in Appendix A.
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/03/2009

Verdict:

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.1 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY

CHANNEL BANDWIDTH

MODULATION:

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5 Agilent

Ref -38 dBm

5505 MHz
40 MHz

BPSK 27 Mbps

#fitten @ dB

Mkr2 5.465 133 GHz

#Peak
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|
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dB/

Offst
20

¥l s2

Start 5.468 008 GHz
#Res BH 1 MHz

YBH 3 MHz

Stop 5.470 008 GHz
Sweep 28 ms (GA1 pts)

Marker Trace
1 (68

2 1)

H Axis
5.469 967 GHz
5.465 133 GHz

Type
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Freg

Anplitude
~53.55 dBn
~E5.51 dBn

Plot 7.4.2 Conducted spurious emission measurements at the band edges

MODULATION:

5 Agilent

Ref -38 dBm
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Mkr2 5.464 958 GHz
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Start 5.468 008 GHz
#Res BH 1 MHz

YBH 3 MHz

Stop 5.470 008 GHz
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H Axis
5.469 833 GHz
5.464 958 GHz
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Anplitude
-52.53 dBn
-54.48 dBn
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.3 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5565 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps

- Agilent o R

Mkrl 5.688 88 GHz
Ref -38 dBm #Atten B dB -54.663 dBrm
#Peak ‘
Log ‘

Y1 52
Start 5.600 88 GHz Stop 5.650 86 GHz
#Res BW 1 MHz YBH 3 MHz Sweep 260 ms (GO1 pts)
Marker  Trace Type ¥ Fis Anplitude

1 1y Freg 5.688 B8 GHz -54.66 dBm
2 (65 Freg E.6B5 B8 GHz -56.27 dBm

Plot 7.4.4 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5565 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps

¥ Agilent o R

Mkr2 5.684 92 GHz
Ref -38 dBm #Atten B dB -56.323 dBm
#Peak ‘
Log ‘
18 2

Y1 52
Start 5.600 88 GHz Stop 5.650 86 GHz
#Res BW 1 MHz YBH 3 MHz Sweep 260 ms (GO1 pts)
Marker  Trace Type ¥ Fis Anplitude

1 1y Freg 5.688 B8 GHz -54.78 dBm
2 (65 Freg E.6B4 92 GHz -56.32 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.5 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

- Agilent

Ref 38 dBm

5685 MHz
40 MHz
BPSK 27 Mbps

@R
Mkrz 5.645 88 GHz
#Atren B dB -57.844 dBm

#Peak

V1 52

Start 5.600 88 GHz
#Res BH 1 MHz

Stop 5.650 86 GHz
VBH 3 MHz Sweep 260 ms (GO1 pts)

Marker Trace
1 1y
2 13

Type # fAxie fAmplitude
Freg 5.649 83 GHz -56.29 dBm
Freg E.645 B8 GHz -57.84 dBm

Plot 7.4.6 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref -38 dBm

5685 MHz
40 MHz
64QAM 270 Mbps

Mkr2 5.644 92 GHz
#ftten @ dB -57.911 dBnm

#Peak

Log

#PAvy
100

¥l s2

Start 5.688 08 GHz
#Res BH 1 MHz

Stop 5.656 68 GHz
VEH 3 MHz Sweep 28 ms (GA1 pts)

Marker Trace
1 (68
2 1)

Type W i Anplitude
Freg 5.658 B8 GHz -56.26 dBn
Freg £.644 92 GHz -57.91 dBn
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.7 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps

- Agilent o R

Mkr2 5.729 983 GHz
Ref -38 dBm #Atten B dB -58.375 dBni
#Peak

FEVANES

Y1 52
Start 5.725 G068 GHz Stop 5.735 008 GHz
#Res BW 1 MHz YBH 3 MHz Sweep 260 ms (GO1 pts)
Marker  Trace Type H Fis Anplitude

1 @ Freq 5.725 183 GHz -56.51 dbn

2 €5} Freg 5729 683 GHz -58.38 dBn

Plot 7.4.8 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
- Agilent QR
Mkr2 5.729 917 GHz
Ref -36 dBm #fitten @ dB -57.423 dBm
#Peak
Log
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Start 5.725 008 GHz Stop 5.735 008 GHz
#Res BH 1 MHz VEH 3 MHz Sweep 28 ms (GA1 pts)
Marker  Trace Type  Axis Anplitude
1 [¢h] Freg 5.725 408 GHz -56.62 dBn
2 [¢H) Freg £.729 917 GHz -57.42 dBn
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/03/2009

Verdict: PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.9 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

- Agilent

Ref 38 dBm

5690 MHz
40 MHz
BPSK 27 Mbps
@R

#Atten B dB

Mkrl 5.735 19 GHz
—62.868 dBm

#Peak

Marker

san [5.735190000 GHz

|-62.068 dBm

Start 5.735 08 GHz
#Res BH 1 MHz

YBH 3 MHz

Stop 5.856 96 GHz
Sweep 20 ms (601 pts)

Plot 7.4.10 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref -38 dBm
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YBH 3 MHz

Stop 5,850 08 GHz
Sweep 260 ms (BO1 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/03/2009

Verdict: PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.11 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:
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Plot 7.4.12 Conducted spurious emission measurements at the band edges
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Page 236 of 371



HERMON LABORATORIES

Report ID: RDWRAD _

FCC.20146_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

Date:

11/03/2009

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.13 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:
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Marker Trace
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Plot 7.4.14 Conducted spurious emission measurements at the band edges
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Verdict: PASS

Date: 11/03/2009

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.15 Conducted spurious emission measurements at the band edges
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Plot 7.4.16 Conducted spurious emission measurements at the band edges
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/03/2009

Verdict: PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.17 Conducted spurious emission measurements at the band edges
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Plot 7.4.18 Conducted spurious emission measurements at the band edges
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/03/2009

Verdict:

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.19 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:
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Plot 7.4.20 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Table 7.4.3 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz

DETECTOR USED: Peak

RESOLUTION BANDWIDTH 1000 kHz

VIDEO BANDWIDTH: 3000 kHz

TRANSMITTER OUTPUT POWER SETTINGS: “7.5 dBm” at 40 MHz channel bandwidth In-Band

“5.0 dBm” at 40 MHz channel bandwidth Not In-Band
Frequency, MHz | woqulati | Bitrate, | cBW, rea%?ng a‘:';:er'n‘gfy EIRP, Limit', | Margin™, [ .
Edge Channel on Mbps MHz dBm J galin, dBi dBm/MHz | dBm/MHz dB
Low channel In-Band
5469.950 BPSK 27 -58.35 28.0 -30.35 -27.0 -3.35 Pass
5465.000 -60.42 28.0 -32.42 -27.0 -5.42
5469.926 5505 40
7 64QAM 270 -58.93 28.0 -30.93 -27.0 -3.93 Pass

5465.000 -61.02 28.0 -33.02 -27.0 -6.02
Low channel
5469.850 5500 BPSK 27 40 -55.17 28.0 -27.17 -27.0 -0.17 Pass
5469.830 64QAM 270 -55.49 28.0 -27.49 -27.0 -0.49 Pass
First mid channel In-Band
5600.080 BPSK 27 -60.28 28.0 -32.28 -27.0 -5.28 Pass
5605.000 5565 40 -62.26 28.0 -34.26 -27.0 -7.26 Pass
5600.080 64QAM 270 -59.50 28.0 -31.50 -27.0 -4.50 Pass
5605.080 -61.90 28.0 -33.90 -27.0 -6.90 Pass
First mid channel
5600.000 BPSK 27 -55.93 28.0 -27.93 -27.0 -0.93 Pass
5609.830 5570 40 -65.04 28.0 -37.04 -27.0 -10.04 Pass
5600.080 64QAM 270 -55.45 28.0 -27.45 -27.0 -0.45 Pass
5609.830 -64.43 28.0 -36.43 -27.0 -9.43 Pass
Second mid channel (for IC only) In-Band
5649.830 BPSK 27 -61.78 28.0 -33.78 -27.0 -6.78 Pass
5645.000 5685 40 -63.54 28.0 -35.54 -27.0 -8.54 Pass
5649.920 64QAM 270 -62.16 28.0 -34.16 -27.0 -7.16 Pass
5644.920 -63.69 28.0 -35.69 -27.0 -8.69 Pass
Second mid channel (for IC only)
5650.000 BPSK 27 -57.69 28.0 -29.69 -27.0 -2.69 Pass
5639.830 5680 40 -66.11 28.0 -38.11 -27.0 -11.11 Pass
5650.000 64QAM 270 -57.29 28.0 -29.29 -27.0 -2.29 Pass
5640.080 -65.74 28.0 -37.74 -27.0 -10.74 Pass
High channel In-Band
5725.050 BPSK 27 -61.29 28.0 -33.29 -27.0 -6.29 Pass
5729.950 5690 40 -63.06 28.0 -35.06 -27.0 -8.06 Pass
5725.050 64QAM 270 -61.63 28.0 -33.63 -27.0 -6.63 Pass
5730.033 -64.11 28.0 -36.11 -27.0 -9.11 Pass
High channel
5725.000 BPSK 27 -57.32 28.0 -29.32 -27.0 -2.32 Pass
5735.000 5695 40 -65.85 28.0 -37.85 -27.0 -10.85 Pass
5725.083 64QAM 270 -57.25 28.0 -29.25 -27.0 -2.25 Pass
5735.000 -66.23 28.0 -38.23 -27.0 -11.23 Pass

* - EIRP = SA reading (dBm) + Antenna assembly gain;
**- Margin = EIRP of spurious —specified limit.
Reference numbers of test equipment used

[ HL2780 | HL2883 | HL3176 |

Full description is given in Appendix A.

Page 241 of 371



HERMON LABORATORIES
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/03/2009

Verdict:

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.21 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref —48 dBm

5505 MHz
40 MHz

BPSK 27 Mbps

#fitten @ dB

Mkr2  35.465 009 GHz

#Peak

-60.424 dBn
|

Log
16

1

dB/

Offst
18

dB

#PAvy
100

¥l s2

Start 5.468 008 GHz
#Res BH 1 MHz

YBH 3 MHz

Stop 5.470 008 GHz
Sweep 28 ms (GA1 pts)

Marker Trace
1 (68
2 1)

Type W fAxis
Freq 5.469 958 GHz
Freg C.4E5 BEE GHz

Anplitude
~58.35 dBn
~68.42 dBn

Plot 7.4.22 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5505 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
- Agilent QR
Mkr2 5.465 @6 GHz
Ref -46 dBm #fitten @ dB -61.626 dBm
#Peak I
| ng
16 B
dB/
Offst
18
dB
ol
-55.8
dBm
#PAvy
166
¥1 s2
Start 5.468 008 GHz Stop 5.470 008 GHz
#Res BH 1 MHz VEH 3 MHz Sweep 28 ms (GA1 pts)
Marker  Trace Type o Axis Anplitude
Freg 5.469 967 GHz -58.93 dBn
2 [¢H) Freg £.4B5 GO GHz -61.82 dBn
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Report ID: RDWRAD _

FCC.20146_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

Date:

11/03/2009

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.23 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref —48 dBm

5565 MHz
40 MHz
BPSK 27 Mbps

Mkr2 5.685 89 GHz

#ftten @ dB —62.256 dBm

#Peak ‘

Log T
18

dB/

Offst
18

dB

#PAvy
100

¥l s2

Start 5.688 08 GHz
#Res BH 1 MHz

Stop 5.658 88 GHz

VEH 3 MHz Sweep 28 ms (GA1 pts)

Marker Trace
1 (68
2 1)

Type
Freq
Freg

H Axis
E.6BA B8 GHz
E.EHS BB GHz

Anplitude
-68.28 dBn
~62.26 dBn

Plot 7.4.24 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

# Agilent

Ref —48 dBm

5565 MHz
40 MHz
64QAM 270 Mbps
@R

Mkrl 5.60@ 68 GHz

#Atren B dB -59.582 dBm

#Peak

V1 52

Start 5.600 88 GHz
#Res BH 1 MHz

Stop 5.656 60 GHz

VBH 3 MHz Sweep 260 ms (GO1 pts)

Marker Trace
1 1y
2 13

Type
Freg
Freq

# fAxie
5.68H B8 GHz
E.6B5 B8 GHz

fAmplitude
-59.568 dBm
-£1.98 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.25 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5685 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION: BPSK 27 Mbps
#- Agilent QR

Mkrl 5.649 83 GHz
Ret —46 dBm #Atten B dB -61.732 dBm
#Peak I
Log 1
18
dB/
Offst
19

dB

#PAvy
166
¥1 s2
Start 5.688 08 GHz Stop 5.656 68 GHz
#Res BH 1 MHz VEH 3 MHz Sweep 28 ms (GA1 pts)
Marker  Trace Type o Axis Amplitude

1 1> Freq 5.649 83 GHz -61.78 dBm

2 (65} Freg C.E4C BA GHz -B3.54 dBm

Plot 7.4.26 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5685 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
¥ Agilent o R
Mkr2 5.644 92 BHz

Ref -4@ dBm #Atten @ dB -63.689 dBm
#Peak

Y1 52
Start 5.600 88 GHz Stop 5.650 86 GHz
#Res BW 1 MHz YBH 3 MHz Sweep 260 ms (GO1 pts)
Marker  Trace Type ¥ Fis Anplitude

1 @ Freq 5.649 92 GHz -62.16 dbn

2 €5} Freg 5.644 92 GHz -63.53 dBn
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.27 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
#- Agilent @ R
Mirl 5.725 @596 GHz
Ref -46 dBm #fitten @ dB -61.292 dBm
#Peal | |
log | T
18 b 3
dB/
Offst
18
dB
ol
-55.8
dBm
#PAvy
166
¥1 52
Start 5.725 008 GHz Stop 5.735 BEG GHz
#Res BH 1 MHz VEH 3 MHz Sweep 20 ms (601 pts)
Marker  Trace Type o Axis fimplitude
1 <P Freg 5.725 858 GHz -61.29 dBu
2 [¢5) Freq £.720 958 GHz -E3.86 tBn

Plot 7.4.28 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION: 64QAM 270 Mbps

- Agilent QR

Mkr2 5.73@ 933 GHz
Ret —46 dBm #Atten B dB -64.188 dBm
#Peak | |
log | [
10
dB/
Offst
19

¥1 s2
Start 5.725 008 GHz Stop 5.735 008 GHz
#Res BH 1 MHz VEH 3 MHz Sweep 28 ms (GA1 pts)
Marker  Trace Type  Axis Amplitude

1 1> Freq 5.725 @5 GHz -61.63 dBm

2 (65} Freg 5.730 B33 GHz -B4.11 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.29 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION: BPSK 27 Mbps

#- Agilent QR

Mkrl 5.735 77 GHz
Ret —46 dBm #Atten B dB -69.165 dBm
#Peak
Log
10
dB/
Offst
19

Frun |Marker
san [5.735770000 GHz
|-69.165 dBm

Start 5.735 0@ GHz Stop 5,850 08 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 260 ms (BO1 pts)

Plot 7.4.30 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
¥ Agilent o R
Mkrl 5.735 88 GHz

Ref -4@ dBm #Atten @ dB -68.681 dBm
#Peak

Frun |Marker
sen [5.735000000 GHz
|-68.881 dBm

Start 5.735 08 GHz Stop 5.856 66 GHz
#Res BH 1 MHz VEH 3 MHz Sweep 20 ms (601 pts)

Page 246 of 371



HERMON LABORATORIES

Report ID: RDWRAD_FCC.20146_21882_rev1.doc
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.31 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5500 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION:

BPSK 27 Mbps

#- Agilent QR

Mkrl 35.469 858 GHz

Ref —48 dBm #ftten @ dB -55.177 dBm

#Peak
Log
18
dB/
Offst
18

o -

Marker
5.469850000@ GHz
|-55.177 dBm

Start 0.468 008 GHz Stop 5,470 998 GHz

#Res Bl

W 1 MHz VBH 3 MHz Sweep 260 ms (BO1 pts)

Plot 7.4.32 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5500 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION:
B A

Ref -4
#Peak
Log

16
UB/
Offst

64QAM 270 Mbps
gilent o R
Mkrl 5.469 933 GHz
@ dBm #Atten B dB -55.494 dBm

Marker
'5.469983008 GHz
1-55.494 dBm

Start 5.460 @88 GHz Stop 5.476 008 GHz

#Res B

H 1 MHz VEH 3 MHz Sweep 20 ms (601 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

Date:

11/03/2009

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.33 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref —48 dBm

5570 MHz
40 MHz
BPSK 27 Mbps

Mirl 5.680 89 GHz

#ftten @ dB -55.930 dBm

#Peak ‘

Log i
18 :

dB/

Offst
18

dB

#PAvy
100

¥l s2

Start 5.688 08 GHz
#Res BH 1 MHz

Stop 5.658 88 GHz

VEH 3 MHz Sweep 28 ms (GA1 pts)

Marker Trace
1 (68
2 1)

Type
Freq
Freg

H Axis
E.6EA BB GHz
E.EBY 83 GHz

Anplitude
~55.33 dBn
~65.84 dBn

Plot 7.4.34 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

& Agilent

Ref —48 dBm

5570 MHz
40 MHz
64QAM 270 Mbps
@R

Mkrz 5.689 83 GHz

#Atren B dB —64.434 dBm

#Peak

V1 52

Start 5.600 88 GHz
#Res BH 1 MHz

Stop 5.656 60 GHz

VBH 3 MHz Sweep 260 ms (GO1 pts)

Marker Trace
1 1y
2 13

Type
Freg
Freq

# fAxie
5.688 B8 GHz
E.6B3 83 GHz

fAmplitude
-55.45 dBm
-64.43 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.35 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5680 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION: BPSK 27 Mbps

5 Agilent

Ref -46 dBm #fitten @ dB

Mkr2 5639 83 GHz
—66.114 dBm

#Peak

g
1g

dB/

Offst
18

dB

#PAvy
100

¥l s2

Start 5.688 08 GHz
#Res BH 1 MHz YBH 3 MHz

Stop 5.65

Sweep 28 ms (GA1 pts)

88 GHz

Marker  Trace Type W i
1 Ay Freg 5.658 B8 GHz
2 w Freg £.630 83 GHz

Anplitude
-57.53 dBn
-66.11 dBn

Plot 7.4.36 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5680 MHz
CHANNEL BANDWIDTH 40 MHz

MODULATION: 64QAM 270 Mbps

- Agilent

Ret —48 dBm #Atten B dB

@R

Mkrl 5.65@ 08 GHz
-57.293 dBm

#Peak

.09
10

dB/

Offst

18
dB

ol

-55.8

dBm

#PAvg
1@

V1 52

Start 0.686 08 GHz
#Res BW 1 MHz YBH 3 MHz

Stop 5.65

Sweep 260 ms (GO1 pts)

86 GHz

Marker Trace Type # fAxie
1 1y Freg 5.656 BB GHz
2 (65 Freg E.648 B8 GHz

fAmplitude
-57.29 dBm
-65.74 dBm
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 11/03/2009

Verdict:

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.37 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref —48 dBm

5695 MHz
40 MHz
BPSK 27 Mbps

Mkrl 35.725 808 GHz

#ftten @ dB -57.324 dBnm

#Peak
Log

18
dB/

Offst
18

Marker

san |5.725000000 GHz

1-57.324 dBm

Start 5.725 000 GHz
#Res BH 1 MHz

Stop 5,735 998 GHz

VBH 3 MHz Sweep 260 ms (BO1 pts)

Plot 7.4.38 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5 Agilent

Ref —48 dBm

5695 MHz
40 MHz
64QAM 270 Mbps
O R

Mkrl 35.725 883 GHz

#ftten @ dB -57.254 dBm

#Peak
Log

18
dB/

Offst
18

Marker

san |5.725083000 GHz

1-57.254 dBm

Start 5.725 000 GHz
#Res BH 1 MHz

Stop 5,735 998 GHz

VBH 3 MHz Sweep 260 ms (BO1 pts)

Page 250 of 371




Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.39 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
#- Agilent QR
Mkrl 5.735 89 GHz

Ref -40 dBm #fitten B dB -65.851 dBm
#Peak

Frun |Marker
s [5.735000000 GHz
1-65.851 dBm

Start 5.735 @8 GHz Stop 5.856 98 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (601 pts)_

Plot 7.4.40 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
- Agilent QR
Mkrl 5.735 89 GHz

Ref -40 dBm #fitten B dB -66.238 dBm
#Peak

Frun |Marker
s [5.735000000 GHz
|-66.238 dBm

Start 5.735 @8 GHz Stop 5.856 98 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (601 pts)_
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Table 7.4.4 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz

DETECTOR USED: Peak

RESOLUTION BANDWIDTH 1000 kHz

VIDEO BANDWIDTH: 3000 kHz

TRANSMITTER OUTPUT POWER SETTINGS: “15 dBm” at 40 MHz channel bandwidth In-Band

“11.5 dBm” at 40 MHz channel bandwidth Not In-Band
Frequency, MHz | woqulati | Bitrate, | cBW, rea%?ng a‘:';:er'n‘glay EIRP, Limit', | Margin™, [ .
Edge Channel on Mbps MHz dBm J galin, dBi dBm/MHz | dBm/MHz dB

Low channel In-Band
5469.875 5505 BPSK 27 40 -33.61 6.0 -27.61 -27.0 -0.61 Pass
5469.775 64QAM 270 -33.22 6.0 -27.22 -27.0 -0.22 Pass
Low channel
5469.925 5500 BPSK 27 40 -34.02 6.0 -28.02 -27.0 -1.02 Pass
5469.900 64QAM 270 -34.01 6.0 -28.01 -27.0 -1.01
First mid channel In-Band
5600.000 BPSK 27 -39.11 6.0 -33.11 -27.0 -6.11 Pass
5605.000 5565 40 -41.10 6.0 -35.10 -27.0 -8.10 Pass
5600.000 64QAM 270 -37.89 6.0 -31.89 -27.0 -4.89 Pass
5605.000 -38.96 6.0 -32.96 -27.0 -5.96 Pass
First mid channel
5600.000 BPSK 27 -36.35 6.0 -30.35 -27.0 -3.35 Pass
5610.125 5570 40 -44.67 6.0 -38.67 -27.0 -11.67 Pass
5600.125 64QAM 270 -36.56 6.0 -30.56 -27.0 -3.56 Pass
5610.000 -44.79 6.0 -38.79 -27.0 -11.79 Pass
Second mid channel (for IC only) In-Band
5649.750 BPSK 27 -38.53 6.0 -32.53 -27.0 -5.53 Pass
5645.000 5685 40 -40.40 6.0 -34.40 -27.0 -7.40 Pass
5649.875 64QAM 270 -38.17 6.0 -32.17 -27.0 -5.17 Pass
5645.000 -40.52 6.0 -34.52 -27.0 -7.52 Pass
Second mid channel (for IC only)
5649.750 BPSK 27 -36.84 6.0 -30.84 -27.0 -3.84 Pass
5640.250 5680 40 -44.82 6.0 -38.82 -27.0 -11.82 Pass
5649.750 64QAM 270 -37.10 6.0 -31.10 -27.0 -4.10 Pass
5640.000 -45.08 6.0 -39.08 -27.0 -12.08 Pass
High channel In-Band
5725.025 BPSK 27 -38.71 6.0 -32.71 -27.0 -5.71 Pass
5729.875 5690 40 -40.11 6.0 -34.11 -27.0 -7.11 Pass
5725.000 64QAM 270 -38.90 6.0 -32.90 -27.0 -5.90 Pass
5730.000 -40.97 6.0 -34.97 -27.0 -7.97 Pass
High channel
5725.175 BPSK 27 -37.65 6.0 -31.65 -27.0 -4.65 Pass
5735.000 5695 40 -47.65 6.0 -41.65 -27.0 -14.65 Pass
5725.075 64QAM 270 -37.16 6.0 -31.16 -27.0 -4.16 Pass
5735.000 -47.29 6.0 -41.29 -27.0 -14.29 Pass

* - EIRP = SA reading (dBm) + Antenna assembly gain;
**~ Margin = EIRP of spurious —specified limit.
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Table 7.4.5 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
TRANSMITTER OUTPUT POWER SETTINGS: “17.5 dBm” at 20 MHz channel bandwidth
Frequency, MHz | yogulati | Bitrate, | cBW, reasd?ng a’:’;:em“:f; EIRP, Limit', | Margin®, [ .
Edge Channel on Mbps MHz dBm J gain. dBi dBm/MHz | dBm/MHz dB
Low channel In-Band
5469.875 5490 BPSK 13 20 -33.21 6.0 -27.21 -27.0 -0.21 Pass
5469.875 64QAM 130 -34.19 6.0 -28.19 -27.0 -1.19 Pass
First mid channel In-Band
5600.125 5580 BPSK 13 20 -38.40 6.0 -32.40 -27.0 -5.40 Pass
5600.250 64QAM 130 20 -38.35 6.0 -32.35 -27.0 -5.35 Pass
Second mid channel (for IC only) In-Band
5649.875 5670 BPSK 13 20 -38.77 6.0 -32.77 -27.0 -5.77 Pass
5650.000 64QAM 130 -36.73 6.0 -30.73 -27.0 -3.73 Pass
High channel In-Band
5725.000 5705 BPSK 13 20 -40.49 6.0 -34.49 -27.0 -7.49 Pass
5725.025 64QAM 130 -40.09 6.0 -34.09 -27.0 -7.09 Pass
* - EIRP = SA reading (dBm) + Antenna assembly gain;
**- Margin = EIRP of spurious —specified limit.
Table 7.4.6 Conducted spurious emission test results
ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
TRANSMITTER OUTPUT POWER SETTINGS: “16.0 dBm” at 10 MHz channel bandwidth
Frequency, MHz | woqulati | Bitrate, | cBw, rea%?ng agg:;:gfy EIRP, Limit*, | Margin®, [ .
Edge Channel on Mbps MHz dBm ’ galin, dBi dBm/MHz | dBm/MHz dB
Low channel In-Band
5470.000 5485 BPSK 6.5 10 -42.66 6.0 -36.66 -27.0 -9.66 Pass
5469.925 64QAM 65 -43.47 6.0 -37.47 -27.0 -10.47 Pass
First mid channel In-Band
5600.250 5585 BPSK 6.5 10 -47.42 6.0 -41.42 -27.0 -14.42 Pass
5600.000 64QAM 65 10 -48.42 6.0 -42.42 -27.0 -15.42 Pass
Second mid channel (for IC only) In-Band
5650.000 5665 BPSK 6.5 10 -47.85 6.0 -41.85 -27.0 -14.85 Pass
5650.000 64QAM 65 -47.71 6.0 -41.71 -27.0 -14.71 Pass
High channel In-Band
5725.050 5710 BPSK 6.5 10 -49.54 6.0 -43.54 -27.0 -16.54 Pass
5725.000 64QAM 65 -49.94 6.0 -43.94 -27.0 -16.94 Pass

* - EIRP = SA reading (dBm) + Antenna assembly gain;
**- Margin = EIRP of spurious —specified limit.
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—

Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Table 7.4.7 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz

DETECTOR USED: Peak

RESOLUTION BANDWIDTH 1000 kHz

VIDEO BANDWIDTH: 3000 kHz

TRANSMITTER OUTPUT POWER SETTINGS: “13.0 dBm” at 5 MHz channel bandwidth

Frequency, MHz | yogulati | Bitrate, | cBW, reasd?ng a’:’;:em“:f; EIRP, Limit', | Margin®, [ .
Edge Channel on Mbps MHz dBm gain. dBi dBm/MHz | dBm/MHz dB

Low channel In-Band

5469.675 5480 BPSK 3.25 5 -49.59 6.0 -43.59 -27.0 -16.59 Pass
5469.325 BPSK 3.25 -49.63 6.0 -43.63 -27.0 -16.63 Pass
First mid channel In-Band

5628.125 BPSK 3.25 5 -47.90 6.0 -41.90 -27.0 -14.90 Pass
5631.750 5590 -49.60 6.0 -43.60 -27.0 -16.60 Pass
5628.375 64QAM 32.5 5 -47.47 6.0 -41.47 -27.0 -14.47 Pass
5631.625 -49.41 6.0 -43.41 -27.0 -16.41 Pass
Second mid channel (for IC only) In-Band

5618.250 BPSK 3.95 -49.99 6.0 -43.99 -27.0 -16.99 Pass
5621.750 5660 ) 5 -48.08 6.0 -42.08 -27.0 -15.08 Pass
5618.250 64QAM 325 -50.59 6.0 -44.59 -27.0 -17.59 Pass
5621.875 ' -47.91 6.0 -41.91 -27.0 -14.91 Pass
High channel In-Band

5725.025 BPSK 3.25 -51.48 6.0 -45.48 -27.0 -18.48 Pass
5753.110 BPSK 3.25 -47.86 6.0 -41.86 -27.0 -14.86 Pass
5756.850 5715 BPSK 3.25 5 -49.73 6.0 -43.73 -27.0 -16.73 Pass
5725.150 64QAM 32.5 -51.13 6.0 -45.13 -27.0 -18.13 Pass
5753.400 64QAM 32.5 -48.44 6.0 -42.44 -27.0 -15.44 Pass
5756.560 64QAM 32.5 -50.36 6.0 -44.36 -27.0 -17.36 Pass

* - EIRP = SA reading (dBm) + Antenna assembly gain;
**- Margin = EIRP of spurious —specified limit.

Page 254 of 371



( | Report ID: RDWRAD_FCC.20146_21882_rev1.doc
H Date of Issue: April 2011
L

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.41 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5505 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
Z Agllent  15:48:51 Mow 1, 2009 R T
Mkr1 5.469875 GHz
Ref 20 dBm #Atten D dB -33.61 dBm
#Peak
Log 1
10 Y
T I A RN B s M I R
Offst
20
dB
DI
33.0
dBm
Pavg
100
V1 s2
S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.42 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5505 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
Z Agllent  15:48:02 Mov 1, 2009 R T
Mkr1 5.469775 GHz
Ref 20 dBm #Atten D dB -33.22 dBm
#Peak
Log 1
10 P+
dB/ WW
Offst
20
dB
DI
33.0
dBm
Pavg
100
V1 82
S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

11/03/2009

Date:

PASS

Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.43 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5565 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  15:51:06 Now 1, 2009 R T
Mkr2 5.605000 GHz
Ref 20 dBm #Atten 0 dB 41.1 dBm
#Peak
Leg T
10 %
dBf e e e ————
Ofist
20
dB
DI
33.0
dBm
Phvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

5600000 BHz -39.11 dBm
6605000 GHz -41.1 dBm

1 33} Freq
z 1) Freq

Plot 7.4.44 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps

i Agllent  15:52:08 Mov 1, 2009 R T

Mkr1 5.600000 GHz
-37.89 dBm

5565 MHz

Ref 20 dBm
#Peak
Log

10

dB/
Offst
20 M
SRR e

dB

DI
33.0
dBm
PAvg
100
V1 S2
53 FC
A AA

#Atten 0 dB

Start 5.6 GHz
#Res BW 1 MHz

Stop 5.65 GHz

VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.45 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5685 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  15:54:51 Mov 1, 2003 R T
Mkr1 5.649750 GHz
Ref 20 dBm #Atten 0 dB -38.53 dBm
#Peak
0" R e
dBf e e St I
Ofist
20
dB
DI
33.0
dBm
Phvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
T e 5396750 oz
z 1) Freq 5645000 GHz -40.4 dBm

|
Plot 7.4.46 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5685 MHz

CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
Z Agllent  15:53:27 Mow 1, 2009 R T
Mkr2 5.645000 GHz
Ref 20 dBm #Atten D dB -40.52 dBm
#Peak
Log ]
10 M-—J
e
Offst
20
dB
DI
33.0
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X futis Amplitude
1 ] Fraq 5549675 GHz -35.17 dBm
2 ] Freq 5645000 GHz -40.52 dBm
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

11/03/2009

Date:

PASS

Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.47 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps

2 Agilent  15:58:52 Mov 1, 2009 R T
Mkr2 5.729875 GHz
40.11 dBm

5690 MHz

Ref 20 dBm
#Peak

Log §

T v U IS FS—) SU—
dBf
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dB

DI

33.0

dBm

Phvg

Start 5.725 GHz
#Res BW 1 MHz VBW 3 MHz
Maker Trace Type A Auis Amplitude
1 33} Freq 5726025 GHz -38.71 dBm
z 1) Freq 6720875 GHz -40.11 dBm

#Atten 0 dB

B eV VYUY FVVSEENS MR

Stop 5.735 GHz
Sweep 4 ms (401 pts)

Plot 7.4.48 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
i Agilent  15:57:51 Mov 1, 2003 R T
Mkr1 5.725000 GHz
Ref 20 dBm #Atten 0 dB -38.9 dBm
#Peak
Leg T
10 MW&WW
dBr M M i Rt
Ofist
20
dB
DI
33.0
dBm
Phvg
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
1 [4)) F\rfep: a TZSS‘U’SXC"SHZ -é:irgp;i;ur:e

2 () Freq 6730000 GHz 4007 dBm
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.49 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  1B:04:42 Mow 1, 2003 R T
Mkr1 5.73586 GHz
Ref 20 dBm #Atten 0 dB 46.16 dBm

#Peak
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dBf
offst |

20 M
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dBm

AN E e o PR SV UV USSR S

Phvg

100

V1 82

S3 FC

A AA

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.50 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5690 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
i Agillent  1B:03:57 Mov 1, 2009 R T
Mkr1 5.73529 GHz
Ref 20 dBm #Atten 0 dB 45.34 dBm

#Peak
Log
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dBf
¥
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oy Q«\\MF_
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R Rtenan e S RPN SRV AT S N

Phvg

100
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S3 FC
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Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.51 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5500 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent 1B:13:05 Now 1, 2009 R T
Mkr1 5.469925 GHz
Ref 20 dBm #Atten 0 dB -34.02 dBm
#Peak
Log al
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dB/ WMM
Ofist
20
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Phvg
100
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S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

|
Plot 7.4.52 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5500 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps

i Agilent 181186 Mov 1, 2003 R T
Mkr1 5.469900 GHz
Ref 20 dBm #Atten 0 dB 34.01 dBm
#Peak
Log 1
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Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

11/03/2009

Verdict:

Date:

PASS

Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.53 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps

2 Agllent  1B:03:55 Mov 1, 2009 R T
Mkr1 5.600000 GHz
-36.35 dBm

5570 MHz

Ref 20 dBm
#Peak1

Log T

L M
dBf
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33.0

dBm

Phvg

Start 5.6 GHz
#Res BW 1 MHz VBW 3 MHz
Maker Trace Type A Auis Amplitude
1 33} Freq 5600000 GHz -36.35 dBm
z 1) Freq 6610125 GHz -44.67 dBm

#Atten 0 dB

e —

Stop 5.65 GHz
Sweep 4 ms (401 pts)

Plot 7.4.54 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5570 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
i Agilent  1B10:E7 Mow 1, 2003 R T
Mkr2 5.610000 GHz
Ref 20 dBm #Atten 0 dB 44.79 dBm
#Peak
Log i T
10
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Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
T e s s0ctzs otz
z 1) Freq 6610000 GHz -44.78 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.55 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5680 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  1B:05:54 Now 1, 2009 R T
Mkr2 5.640250 GHz
Ref 20 dBm #Atten 0 dB 44.82 dBm
#Peak J
o' ; -]
dBi ,..H‘M
Ofist
20
dB
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dBm
Phvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
TR e s oacten ohe Palgay
z 1) Freq 5640250 GHz -44.32 dBm

Plot 7.4.56 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5680 MHz
40 MHz

MODULATION: 64QAM 270 Mbps
Z Agllent  16:08:36 Mow 1, 2009 R T
Mkr2 5.640000 GHz
Ref 20 dBm #Atten 0 dB 45.08 dBm
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dB/ B I == el
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Start 5.6 GHz Stop 5.65 GHz
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M atker Trace

1 (Sl
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VBW 3 MHz Sweep 4 ms (401 pts)
X futis Amplitude
5648750 GHz -37.1 dBm
5640000 GHz -45.08 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.57 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  1B:01:40 Nov 1, 2009 R T
Mkr1 5.725175 GHz
Ref 20 dBm #Atten 0 dB -37.65 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.58 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
i Agilent  15:59:07 Nov 1, 2009 R T
Mkr1 5.725075 GHz
Ref 20 dBm #Atten 0 dB -37.16 dBm
#Peak
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Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.59 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: BPSK 27 Mbps
i Agilent  1B:02:23 Mow 1, 2003 R T
Mkr1 5.73500 GHz
Ref 20 dBm #Atten 0 dB 47.65 dBm
#Peak
Log
10
dBf
Ofist 1
I S I
dB
DI B B B R U OV NP S |
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.60 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5695 MHz
CHANNEL BANDWIDTH 40 MHz
MODULATION: 64QAM 270 Mbps
i Agilent  1B:03:07 Now 1, 2009 R T
Mkr1 5.73500 GHz
Ref 20 dBm #Atten 0 dB 47.29 dBm
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Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Page 264 of 371



Date of Issue: April 2011

( H | Report ID: RDWRAD_FCC.20146_21882_rev1.doc

L

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.61 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5490 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
i Agilent  1B:17:43 Nov 1, 2009 R T
Mkr1 5.469875 GHz
Ref 20 dBm #Atten 0 dB -33.21 dBm
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Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.62 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5490 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
i Agilent 1B:19:22 Nov 1, 2009 R T
Mkr1 5.469875 GHz
Ref 20 dBm #Atten 0 dB -34.19 dBm
#Peak
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dB/ e A I
YO R I R e ey p
20
dB
DI
33.0
dBm
Pavg
100
V1 82
S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.63 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5580 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
i Agilent 162306 Mov 1, 2003 R T
Mkr1 5.600125 GHz
Ref 20 dBm #Atten 0 dB -38.4 dBm
#Peak
Log
10
dBf
Ofist
; \
dB e e ]
DI
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.64 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5580 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
i Agilent 1B:22:24 Nov 1, 2009 R T
Mkr1 5.600250 GHz
Ref 20 dBm #Atten 0 dB -38.35 dBm
#Peak
Log
10
dB/
Offst 9\'\\\
20
dB ]
DI
33.0
dBm
Pavg
100
V1 S2
S3 FC
A AA
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.65 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5670 MHz

CHANNEL BANDWIDTH 20 MHz

MODULATION: BPSK 13 Mbps
i Agilent 162406 Mov 1, 2003 R T

Mkr1 5.649875 GHz

Ref 20 dBm #Atten 0 dB -38.77 dBm
#Peak
Log
10 1
dB/ 8

Ofist

20 M
L e K
DI

33.0

dBm

Phvg

100

V1 82

53 FC

A AA

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.66 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5670 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps

i Agilent  1B:24:51 Mov 1, 2003 R T

Mkr1 5.650000 GHz
Ref 20 dBm #Atten 0 dB -36.73 dBm
#Peak
Log
10 i
dBi o

Offst
20
[ R PO IS B F— S — S—— e

DI
33.0
dBm
Phvg
100
V1 82
53 FC
A AA

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.67 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
i Agilent  1B:27:18 Now 1, 2009 R T
Mkr1 5.725000 GHz
Ref 20 dBm #Atten 0 dB 40.49 dBm
#Peak
Log
10
dB/
Offst M
20 B et =S NN P R R |
dB
DI
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.68 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
i Agilent  1B:26:27 Mow 1, 2003 R T
Mkr1 5.725025 GHz
Ref 20 dBm #Atten 0 dB 40.09 dBm
#Peak
Log
10
Bl 4
ot |
20 M%
dB B
DI
33.0
dBm
Pavg
100
V1 82
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.69 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
i Agilent  1B:27:55 Now 1, 2009 R T
Mkr1 5.73529 GHz
Ref 20 dBm #Atten 0 dB 51.2 dBm
#Peak
Log
10
dB/
Offst
0

dB %%
DI

33.0

dBm

e AN PR |

Phvg

100

V1 82

S3 FC

A AA

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.70 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
i Agilent  1B:31:32 Mow 1, 2003 R T
Mkr1 5.73500 GHz
Ref 20 dBm #Atten 0 dB 50.74 dBm
#Peak
Log
10
dB/
offst
20 1

B et et S S SRR AP DA

Phvg

100

V1 82

S3 FC

A AA

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.71 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5485 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
i Agilent  1B:38:00 Now 1, 2009 R T
Mkr1 5.470000 GHz
Ref 20 dBm #Atten 0 dB 42.66 dBm
#Peak
Log
10
dB/ {
Offst 4
dB WWWM
DI
33.0
dBm
Phvg
100
V1 S2
S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.72 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5485 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps

Z Agllent  16:35:13 Mow 1, 2009 R T

Mkr1 5.469925 GHz
Ref 20 dBm #Atten D dB 43.47 dBm
#Peak
Log
10
dB/ 4
Offst g
20 S st
T U U S e
DI
33.0
dBm
PAvg
100
V1 s2
S3 FC
A AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.73 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5585 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
i Agilent  1B:37:05 Now 1, 2009 R T
Mkr1 5.600250 GHz
Ref 20 dBm #Atten 0 dB 47.42 dBm
#Peak
Log
10
dBf
Ofist |
20 &\M
dB
- S U U SRS S U
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.74 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5585 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps
i Agilent  1B:38:17 Mow 1, 2003 R T
Mkr1 5.600000 GHz
Ref 20 dBm #Atten 0 dB 48.42 dBm
#Peak
Log
10
dBf
Ofist 1
20 K\‘M_
dB
- ST IR SOV VNN AU SUUURU AU
33.0
dBm
Pavg
100
V1 82
S3 FC
A AA
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.75 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5665 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps

i Agilent  1B:33:58 Mov 1, 2003 R T

Mkr1 5.650000 GHz
Ref 20 dBm #Atten 0 dB 47.85 dBm
#Peak
Log
10
dB/
offst
20
dB WWM/
DI
330
dBm
PAvg
100
V1 S2
S3 FC
A AA

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.76 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5665 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps

i Agilent  1B:33:10 Mow 1, 2003 R T

Mkr1 5.650000 GHz
Ref 20 dBm #Atten 0 dB 47.71 dBm
#Peak
Log
10
dB/
offst
20 b
dB [ R R———
DI
330
dBm
Phvg
100
V1 S2
S3 FC
A AA

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
i Agilent  1B:42:07 Mov 1, 2003 R T
Mkr1 5.725050 GHz
Ref 20 dBm #Atten 0 dB 49.54 dBm
#Peak
Log
10
dBf
offst |
20 &M%
dB s T L N |
DI
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.78 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps
i Agilent  1B:43:20 Mow 1, 2003 R T
Mkr1 5.725000 GHz
Ref 20 dBm #Atten 0 dB 49.94 dBm
#Peak
Log
10
dBf
ofist |
20 Qﬂuw%%
dB e ) MU W e
DI
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.77 Conducted spurious emission measurements at the band edges
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.79 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
i Agilent  1B:44:42 Mow 1, 2003 R T
Mkr1 5.75024 GHz
Ref 20 dBm #Atten 0 dB 53.54 dBm
#Peak
Log
10
dB/
offst
20 o

B ekt P D S S RO S |

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.80 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps
i Agilent  1B:43:57 Now 1, 2009 R T
Mkr1 5.73960 GHz
Ref 20 dBm #Atten 0 dB 53.72 dBm
#Peak
Log
10
dB/
Offst
20 N

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.81 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5480 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
i Agilent  1B:47:17 Nov 1, 2009 R T
Mkr1 5.469675 GHz
Ref 20 dBm #Atten 0 dB 49.59 dBm
#Peak
Log
10
dB/
Offst R
20 o

B [ e T
DI

33.0

dBm

PAvg

100

V1 S2

53 FC

A AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.82 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5480 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
i Agilent  1B:4B:33 Mov 1, 2003 R T
Mkr1 5.469325 GHz
Ref 20 dBm #Atten 0 dB 49.63 dBm
#Peak
Log
10
dBf
Ofist N
2 e e ]
dB T T
DI
33.0
dBm
Phvg
100
V1 82
S3 FC
A AA
Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

PASS

Date: 11/03/2009

Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.83 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps

2 Agilent  16:50:19 Mov 1, 2009 R T
Mki2 5631750 GHz
49.6 dBm

5590 MHz

Ref 20 dBm
#Peak
Log
a _N}‘\/;
dBf
SN0 U S E—
Ofist
20
dB
DI
33.0
dBm

Phvg

Start 5.6 GHz
#Res BW 1 MHz VBW 3 MHz
Maker Trace Type A Auis Amplitude
1 33} Freq 5628125 GHz -47.8 dBm
z 1) Freq 6631750 GHz -40.5 dBm

#Atten 0 dB

Stop 5.65 GHz
Sweep 4 ms (401 pts)

Plot 7.4.84 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5590 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
i Agilent  1B:51:23 Mow 1, 2003 R T
Mkr1 5.628375 GHz
Ref 20 dBm #Atten 0 dB A7.47 dBm
#Peak
Log
10 L =
dB; _“W“_‘_/‘(\/?
oft | T A — ———
20
dB
DI
33.0
dBm
Phvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
T e sazeers oz araramn
z 1) Freq 6631625 GHz -48.41 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1110572009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.85 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5660 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
i Agilent  1B:53:45 Nov 1, 2009 R T
Mkr1 5.621750 GHz
Ref 20 dBm #Atten 0 dB 48.08 dBm
#Peak
Log
10 = oy
dB/ mw —
Offst — e
20
dB
DI
33.0
dBm
Pavg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
T e 552170 oz o 4o
z 1) Freq 6618250 GHz -48.08 dBm

Plot 7.4.86 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5660 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
i Agilent  1B:52:34 Now 1, 2009 R T
Mkr2 5.618250 GHz
Ref 20 dBm #Atten 0 dB -50.59 dBm
#Peak
Log
10 z v
dB/ Mw —
ofst [~ T s i s M
20
dB
DI
33.0
dBm
Pavg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
O e soarirs ore arsrden
z 1) Freq 6618250 GHz -60.58 dBm
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Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/03/2009 Verdict: PASS
Temperature: 24.5°C Air Pressure: 1009 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.87 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5715 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
Z Agllent  18:02:19 Mow 1, 2009 R T
Mkr1 5.725025 GHz
Ref 20 dBm #Atten D dB -51.48 dBm
#Peak
Log
10
dB/
Offst
20 i
a8 P e —]
DI
33.0
dBm
PAvg
100
V1 s2
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.88 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5715 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
i Agilent  1B:56:12 Mov 1, 2003 R T
Mkr1 5.725150 GHz
Ref 20 dBm #Atten 0 dB 51.13 dBm
#Peak
Log
10
dBf
Ofist
20 -
R e e P PSS RS SR WV ]
DI
33.0
dBm
Pavg
100
V1 82
S3 FC
A AA
Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/03/2009

Verdict:

PASS

Temperature: 24.5°C

Air Pressure: 1009 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.4.89 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5715 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
i Agilent  1B:58:35 Now 1, 2009 R T
Mkr1 5.75311 GHz
Ref 20 dBm #Atten 0 dB A7.86 dBm
#Peak
Log
10 iz
dB/ M_M__M
Offst
20
dB
DI
33.0
dBm
Phvg

Start 5.735 GHz
#Res BW 1 MHz
Maker Trace Type
1 33} Freq
z 1) Freq

VBW 3 MHz
A dedie
575311 6Hz
575685 GHz

Stop 5.85 GHz
Sweep 4 ms (401 pts)
Amplitude

-47 28 dBm
-40.73 dBm

Plot 7.4.90 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

i Agilent

5715 MHz
5 MHz

64QAM 32.5 Mbps

1B:57:29 Nav 1, 2009

R T

Ref 20 dBm
#Peak

#Atten 0 dB

Mkr2 5.75656 GHz
-50.36 dBm

Log
10 g

Ofist
20
dB
DI
33.0
dBm

Phvg

Start 5.735 GHz
#Res BW 1 MHz

Maker Trace Type
1 33} Freq
z 1) Freq

VBW 3 MHz
A dedie
575340 GHz
575655 GHz

Stop 5.85 GHz
Sweep 4 ms (401 pts)
Amplitude

-42.44 dBm
6036 dBm
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

7.5 Frequency stability test

7.51 General

This test was performed to measure frequency stability of transmitter RF carrier. Specification test limits are given
in Table 7.5.1.

Table 7.5.1 Frequency stability limits

Assigned frequency band, MHz Maximum allowed frequency displacement
Manufacturers of U-NII devices are responsible for ensuring
frequency stability such that an emission is maintained within the
5470 - 5725 . i, .
band of operation under all conditions of normal operation as
specified in the users manual

7.5.2 Test procedure

7.5.21 The EUT was set up as shown in Figure 7.5.1, energized and its proper operation was checked.

7.5.2.2 The EUT power was turned off. Temperature within test chamber was set to the required one and a period of time
sufficient to stabilize all of the oscillator circuit components was allowed.

7.5.2.3 The EUT was powered on and carrier frequency was measured on the modulation slope at —27 dBm level at start
up moment and then after 2, 5 and 10 minutes. The EUT was powered off.

7.5.2.4 The above procedure was repeated at the rest of the test temperatures and voltages as provided in Table 7.5.2,
Table 7.5.3.

7.5.2.5 Frequency displacement was calculated and compared with the limit as provided in Table 7.5.2, Table 7.5.3.

Figure 7.5.1 Frequency stability test setup

Variable | = oo T oo
power supply

Spectrum
analyzer

Voltmeter

| |
| |
i l
|
} EUT ! Attenuator
| |
| |
| |
| |
| |
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

ASSIGNID FREQUENCY BAND:

NOMINAL POWER VOLTAGE:

TEMPERATURE STABILIZATION PERIOD:
POWER DURING TEMPERATURE TRANSITION:
SPECTRUM ANALYZER MODE:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:

TRANSMITTER OUTPUT POWER SETTINGS:

CHANNEL BANDWIDTH / MODULATION:

Table 7.5.2 Frequency stability test results

5470 - 5725 MHz

120 VAC

20 min

Off

Peak 100 Power averaging

1000 kHz

3000 kHz

“13.5 dBm” at 40 MHz channel bandwidth In-Band
“10.0 dBm” at 40 MHz channel bandwidth Band Edge
40 MHz / 64QAM, 27Mbps Band Edge frequency (as worst case at normal
steady state condition)

Temperature, Voltage, Frequency, MHz Band edge Margin, Verdict
°Cc \ Start up | 2" min 5™ min | 10" min limit, MHz MHz
Low frequency:
-35 Nominal 5470.3250 5470.7250 | 5470.5750 5470.4375 -0.3250
20 Nominal +15%]  5470.4500 5470.4625 | 5470.7625 5470.8875 -0.4500
20 Nominal 5470.2625 5470.3375 | 5470.3500 5470.3750 5470 -0.2625 Pass
20 Nominal -15%|  5470.5625 5471.0375 | 5470.9750 5471.1375 -0.5625
60 Nominal 5471.0750 5471.2750 | 5471.3625 5471.6125 -1.0750
Mid frequency:
-35 Nominal 5599.8625 5599.5625 | 5599.7875 5599.6875 0.1375
20 Nominal +15%]  5599.1375 5598.6875 5598.5750 5598.5000 0.8625
20 Nominal 5598.5000 5598.5500 5598.4250 5598.5625 5600 1.4500 Pass
20 Nominal -15%|  5598.7000 5597.6000 5597.0375 5597.2375 1.3000
60 Nominal 5598.0750 5597.6000 | 5597.5875 5597.7125 1.9250
Mid frequency:
-35 Nominal 5651.0000 5651.0875 | 5651.2625 5651.4000 -1.0000
20 Nominal +15%]  5652.1500 5652.2625 | 5652.3625 5652.4375 -2.1500
20 Nominal 5652.6250 5652.9250 | 5652.9000 5652.7250 5650 -2.6250 Pass
20 Nominal -15%|  5652.4250 5652.7125 | 5652.1375 5652.3500 -2.1375
60 Nominal 5652.0375 5652.4750 | 5652.6250 5652.7750 -2.0375
High frequency:
-35 Nominal 5724.8750 5724.6500 | 5724.3625 5724.2500 0.1250
20 Nominal +15%]  5722.0250 5722.8375 | 5722.5625 5722.3125 2.9750
20 Nominal 5722.8875 5722.4875 | 5722.4750 5722.6125 5725 2.1125 Pass
20 Nominal -15%|  5722.3375 5722.4625 | 5722.3250 5722.2750 2.6625
60 Nominal 5722.5125 5722.3125 | 5722.2375 5722.2750 2.4875

* - Margin is an absolute frequency delta between the edge of assigned frequency band and frequency in which the spurious
emissions drops below the limit —27 dBm/MHz

Reference numbers of test equipment used

[ HLO0493

| HL1194

HL2780 | HL3175 | HL3233 | HL3286 |

Full description is given in Appendix A.
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Report ID: RDOWRAD_FCC.20146_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/03/2009

Verdict:

PASS

Air Pressure: 1015 hPa

Temperature: 24°C

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.1 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
Z Agllent  12:09:55 Mow 3, 2009 R T
Mkr1 5.474175 GHz
Ref 40 dBm #Atten 0 dB 49.51 dBm
#Peak
Log
5 ES
dB/ &
;)I::kt et =
dB PR el
DI
49.5
dBm
Pavg
100
V1 s2
83 FC
A AA
Center 5.471 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.2 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band
Ui Agilent  11:54:02 Now3, 2009 R T
Mkr1 5.473950 GHz
Ref 40 dBm #Atten 0 dB -49.66 dBm
#Peak
Log
5 1
dB/ T sorelr 2]
gﬂﬁﬁ o MV‘WM v
L.L: B AU )
o5
dBm
Pavg
100
V1 82
S3 FC
A AA
Center 5.471 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.3 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
50 Agilent  13:05:33 Nov 3, 2009 R T
Mkr1 5.5958125 GHz
Ref 40 dBm #Atten 0 dB -49.72 dBm
#Peak
Log
5
dB/ &
At
g}fﬂ (Iaani e S P WWW
dB
DI
495
dBm
Phug
100
V1 52
S3 FC
A AA
Center 5.597 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Plot 7.5.4 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band
i Agilent  13:06:41 Mov 3, 2003 R T
Mkr1 5.5961500 GHz
Ref 40 dBm #Atten 0 dB 49.58 dBm
#Peak
Log
iﬂf [ o
gl;ht [T o W
dB
DI
49.5
dBm
Pavg
100
V1 82
83 FC
A AA
Center 5.597 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Date: 12/03/2009

Verdict: PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.5 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5650
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
Z Agllent  14:39:25 Nov 3, 2009 R T
Mkr1 5.6550625 GHz
Ref 40 dBm #Atten 0 dB 49.6 dBm
#Peak
Log
iﬂf ’ o vt nasstiell (N
Offst | et A
20 e
dB
DI
49.5
dBm
Phvg
100
V1 s2
83 FC
A AA
Center 5.655 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
I
Plot 7.5.6 Band edge emissions at normal conditions 10th minute
FREQUENCY EDGE 5650
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band
Ui Agilent  14:11:36 Now3, 2009 R T
Mir1 5.6560125 GHz
Ref 40 dBm #Atten D dB 49.65 dBm
#Peak
Log
5
dB/ s
gl:lmil g st O ]
dB
DI
49.5
dBm
PAvg
100
V1 82
S3 FC
A AA
Center 5.655 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.7 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5725
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
i Agllent  14:37:17 Nov 3, 2009 R T
Mkr1 5.719975 GHz
Ref 40 dBm #Atten 0 dB 49.64 dBm
#Peak
Log
5
dB/
. el
d8 g
DI A g
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dBm
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100
V1 s2
S3 FC
A AA
Center 5.723 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.8 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5725

CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band

i Agilent 14:38:22 Nov3, 2009 R T

Mkr1 5.719700 GHz
Ref 40 dBm #Atten 0 dB 49.51 dBm
#Peak
Log

a
Ed
o

Center 5.723 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Verdict:

Date: 12/03/2009

PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.9 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE Band Edge
i Agllent 12:22:35 Mow 3, 2009 R T
Mkr1 5.4703750 GHz
Ref 40 dBm #Atten 0 dB 49.58 dBm
#Peak
Log
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dB/ o ety
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dBm
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100
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Center 5.47 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Plot 7.5.10 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE Band Edge
Ui Agilent  12:34:52 Now3, 2009 R T
Mir1 5.4710750 GHz
Ref 40 dBm #Atten 0 dB -49.61 dBm
#Peak
Log
5 1
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dBm
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100
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S3 FC
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Center 5.47 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.11 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE Band Edge
Z Agllent  13:00:56 Mov 3, 2009 R T
Mkr1 5.5985625 GHz
Ref 40 dBm #Atten 0 dB 49.74 dBm
#Peak
Log
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#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Plot 7.5.12 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE Band Edge
2 Agilent  12:47:43 Now3, 2009 R T
Mir1 5.5984625 GHz
Ref 40 dBm #Atten D dB 49.69 dBm
#Peak
Log
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100
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#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance Verdict:

Date:

12/03/2009

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.13 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE

5650

CHANNEL BANDWIDTH

40 MHz

MODULATION / BIT RATE

BPSK /27 Mbps

NOTE

Band Edge

s Agllent  13:31:07 Mov 3, 2009 R T
Mkr1 5652725 GHz

49.67 dBm

Ref 40 dBm
#Peak
Log

#Atten 0 dB

Center 5.65 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.14 Band edge emissions at normal conditions 10th minute

5650

40 MHz

64QAM / 270 Mbps
Band Edge

FREQUENCY EDGE
CHANNEL BANDWIDTH
MODULATION / BIT RATE
NOTE

A Agilent  13:20:18 Mov 3, 2009 R T
Mkr1 5653225 GHz

-49.81 dBm

Ref 40 dBm
#Peak
Log

5

dB/ &
Offst TSN
20
dB gl
DI el
49.5
dBm
PAvg
100
V1 82
S3 FC
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#Atten 0 dB

Center 5.65 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.15 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5725
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE Band Edge
“ Agllent  14:35:52 Mow 3, 2009 R T
Mkr1 5.7226125 GHz
Ref 40 dBm #Atten 0 dB 49.85 dBm
#Peak
Log
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49.5
dBm
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100
V1 s2
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Center 5.723 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Plot 7.5.16 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5725
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE Band Edge
Ui Agilent  14:24:12 Now3, 2009 R T
Mir1 5.7228625 GHz
Ref 40 dBm #Atten 0 dB -49.66 dBm
#Peak
Log
aw M SO 9
dB
DI
49.5
dBm
Pavg
100
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S3 FC
A AA
Center 5.723 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Page 289 of 371



l |
i

HERMON LABORATORIES

Report ID: RDWRAD_FCC.20146_21882_rev1.doc
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

ASSIGNID FREQUENCY BAND:

NOMINAL POWER VOLTAGE:
TEMPERATURE STABILIZATION PERIOD:
POWER DURING TEMPERATURE TRANSITION:

SPECTRUM ANALYZER MODE:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
CHANNEL BANDWIDTH / MODULATION:

Table 7.5.3 Frequency stability test results

5470 - 5725 MHz

120 VAC
20 min

Off

Peak 100 Power averaging

1000
3000

kHz
kHz

40 MHZ / 64QAM, 270Mbps Band Edge frequency (as worst case at normal
steady state condition)

Temperature, Voltage, Frequency, MHz Band edge Margin, Verdict
°C v Startup | 2™ min 5"min | 10" min limit, MHz MHz
Low frequency:
-35 Nominal 5470.0375 5470.0625 | 5470.1250 5470.0750 -0.0375
20 Nominal +15%|  5470.0875 5470.1500 | 5470.1250 5470.1375 -0.0875
20 Nominal 5470.0250 5470.0375 | 5470.1375 5470.1000 5470 -0.0250 Pass
20 Nominal -15%|]  5470.0650 5470.0750 | 5470.2250 5470.2750 -0.0650
60 Nominal 5470.5375 5470.6625 | 5470.7250 5470.7625 -0.5375
Mid frequency:
-35 Nominal 5599.9625 5599.9500 | 5599.9875 5599.9925 0.0075
20 Nominal +15%|  5599.3000 5599.2125 | 5599.1250 5599.1750 0.8250
20 Nominal 5599.5750 5599.3125 | 5599.3375 5599.5250 5600 0.4750 Pass
20 Nominal -15%]  5599.1625 5599.2155 | 5599.5250 5599.4625 0.5375
60 Nominal 5599.9625 5599.9500 | 5599.9875 5599.9950 0.0050
Mid frequency:
-35 Nominal 5650.1750 5650.2875 | 5650.4750 5650.4625 -0.1750
20 Nominal +15%|  5651.4375 5651.4750 | 5651.5000 5651.5125 -1.4375
20 Nominal 5650.9750 5951.4000 | 5651.4000 5651.5625 5650 -0.9750 Pass
20 Nominal -15%]  5651.3125 5651.3500 | 5651.5125 5651.3875 -1.3125
60 Nominal 5651.3250 5651.5375 | 5651.6625 5651.8625 -1.3250
High frequency:
-35 Nominal 5724.9750 5724.9375 | 5724.9500 5724.9125 0.0250
20 Nominal +15%|  5723.5375 5723.5025 | 5723.4625 5723.4375 1.4625
20 Nominal 5723.8125 5723.6500 | 5723.6375 5723.4875 5725 1.1875 Pass
20 Nominal -15%]  5723.2000 5723.2825 | 5723.3875 5723.2375 1.6125
60 Nominal 5723.2750 5723.1625 | 5723.2125 5723.0375 1.7250

* - Margin is an absolute frequency delta between the edge of assigned frequency band and frequency in which the spurious
emissions drops below the limit —27 dBm/MHz

Reference numbers of test equipment used

[ HL 0493

| HL1194

HL 2780 |

HL 3175

| HL3233 |

HL 3286 |

Full description is given in Appendix A.
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/03/2009

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.17 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
Z Agllent  15:18:37 Mow 3, 2009 R T
Mkr1 5.472825 GHz
Ref 45 dBm #Atten D dB -55.05 dBm
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Center 5.472 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.18 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5470
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band
Z Agllent  15:17:52 Mow 3, 2009 R T
Mkr1 5.473375 GHz
Ref 45 dBm #Atten D dB -55.04 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance Verdict:

Date:

12/03/2009

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.19 Band edge emissions at normal conditions at 10th minute
FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
NOTE In-band
i Agllent  15:19:86 Mow 3, 2003 R T
Mkr1 5.5962250 GHz
Ref 45 dBm #Atten 0 dB -55.69 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Plot 7.5.20 Band edge emissions at normal conditions 10th minute
FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps
NOTE In-band
i Agilent  15:20:45 Nov 3, 2009 R T
Mkr1 5.5965625 GHz
Ref 45 dBm #Atten 0 dB 55.06 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.21 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE

5650

CHANNEL BANDWIDTH 40 MHz

MODULATION / BIT RATE BPSK /27 Mbps

NOTE

In-band

Plot 7.5.22 Band edge emissions at normal conditions 10th minute

- Agllent  16:10:34 Mov 3, 2009 R T

Mkr1 5.6544750 GHz
Ref 45 dBm #Atten 0 dB 55.64 dBm
#Peak
Log

Center 5.654 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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CHANNEL BANDWIDTH 40 MHz

MODULATION / BIT RATE 64QAM / 270 Mbps

NOTE

In-band
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.23 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5725

CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK / 27 Mbps
NOTE In-band

Z Agllent  16:35:32 Mow 3, 2009 R T

Mkr1 5.720100 GHz
Ref 45 dBm #Atten 0 dB 55.01 dBm
#Peak
Log
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.24 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.25 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.26 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Verdict:

Date: 12/03/2009

PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.27 Band edge emissions at normal conditions at 10th minute
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CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE BPSK /27 Mbps
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Plot 7.5.28 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g),

Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Date: 12/03/2009

Verdict: PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity:

47 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.29 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.30 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance Verdict:

Date:

12/03/2009

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.31 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.32 Band edge emissions at normal conditions 10th minute
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Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

ASSIGNID FREQUENCY BAND:

NOMINAL POWER VOLTAGE:
TEMPERATURE STABILIZATION PERIOD:

POWER DURING TEMPERATURE TRANSITION:
SPECTRUM ANALYZER MODE:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
CHANNEL BANDWIDTH / MODULATION:

Table 7.5.4 Frequency stability test results

5470 - 5725 MHz

120 VAC
20 min
Off

Peak 100 Power averaging

1000 kHz
3000 kHz

40 MHZ / 64QAM, 270Mbps (as worst case at normal steady state condition)

Temperature, Voltage, Frequency, MHz Band edge Margin, Verdict
°C \ Start up | 2" min 5" min | 10" min limit, MHz MHz
Low frequency:
-35 Nominal 5470.6500 5470.2875 | 5470.1250 5470.3375 -0.1250
20 Nominal +15%]  5470.1250 5470.4000 | 5470.3750 5470.4375 -0.1250
20 Nominal 5470.0875 5470.1250 | 5470.1125 5470.2375 5470 -0.0875 Pass
20 Nominal -15%|  5470.0525 5470.0625 | 5470.1500 5470.4625 -0.0525
60 Nominal 5470.1250 5470.0750 | 5470.0250 5470.1000 -0.0250
Mid frequency:
-35 Nominal 5599.1250 5598.6875 | 5598.4875 5598.6750 0.8750
20 Nominal +15%]  5598.8375 5598.5375 | 5598.4875 5598.4125 1.1625
20 Nominal 5598.3750 5597.9000 | 5597.7500 5597.9250 5600 1.6250 Pass
20 Nominal -15%|  5598.7000 5598.5125 | 5598.6125 5598.4750 1.3000
60 Nominal 5598.3875 5598.0500 | 5597.8375 5597.8250 1.6125
Mid frequency:
-35 Nominal 5651.5125 5652.2375 5652.4500 5652.7125 -1.5125
20 Nominal +15%]  5651.5500 5651.8250 5652.0750 5652.0875 -1.5500
20 Nominal 5651.7375 5652.1250 5652.2500 5652.2375 5650 -1.7375 Pass
20 Nominal -15%|  5651.4375 5651.6000 5651.8750 5652.3125 -1.4375
60 Nominal 5652.1500 5652.5750 5652.5500 5652.7125 -2.1500
High frequency:
-35 Nominal 5724.8750 5724.6875 | 5724.5500 5724.2000 0.1250
20 Nominal +15%]  5722.8125 5722.8500 | 5722.8375 5722.7000 2.1500
20 Nominal 5722.8375 5722.6000 | 5722.4500 5722.5875 5725 2.1625 Pass
20 Nominal -15%|  5722.8000 5722.7625 | 5722.5625 5722.4500 2.2000
60 Nominal 5723.0750 5722.7750 | 5722.7625 5722.6750 1.9250

* - Margin is an absolute frequency delta between the edge of assigned frequency band and frequency in which the spurious
emissions drops below the limit —27 dBm/MHz

Reference numbers of test equipment used

[ HL0493

| HL1194

HL 2780

| HL3175 ]

HL 3233 |

HL 3286 |

Full description is given in Appendix A.
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Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance Verdict:

Date:

12/03/2009

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.33 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5470
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MODULATION / BIT RATE BPSK /27 Mbps
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Plot 7.5.34 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Verdict:

Date: 12/03/2009

PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.35 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.36 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.37 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.38 Band edge emissions at normal conditions 10th minute
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Page 302 of 371



HERMON LABORATORIES

Report ID: RDOWRAD_FCC.20146_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/03/2009

Verdict:

PASS

Temperature: 24°C

Air Pressure:

1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.39 Band edge emissions at normal conditions 10th minute
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Plot 7.5.40 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.41 Band edge emissions at normal conditions 10th minute
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Plot 7.5.42 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.43 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.44 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.45 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.46 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode: Compliance _—
Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.47 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.48 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.49 Band edge emissions at normal conditions 10th minute
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Plot 7.5.50 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.51 Band edge emissions at normal conditions 10th minute
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Plot 7.5.52 Band edge emissions at normal conditions 10th minute
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Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance Verdict:

Date:

12/03/2009

PASS

Temperature: 24°C

Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.53 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.54 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.55 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.56 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE 5650
CHANNEL BANDWIDTH 40 MHz
MODULATION / BIT RATE 64QAM / 270 Mbps

3 Agilent  18:30:32 Mov 3, 2009 R T

Mkr1 5.6522375 GHz
Ref 25 dBm #Atten 0 dB -33.05 dBm
#Peak
Log
5 = -
dB/
Offst | tgemsr el T
20 AT
dB
]
33.0
dBm
Phvg
100
V1 s2
S3 FC
A AA

Center 5.651 GHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 5 ms (401 pts)

Page 311 of 371



Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.57 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.58 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.59 Band edge emissions at normal conditions 10th minute
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Plot 7.5.60 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.61 Band edge emissions at normal conditions 10th minute
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Plot 7.5.62 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/03/2009

Verdict:

PASS

Air Pressure: 1015 hPa

Temperature: 24°C

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.63 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.64 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Date: 12/03/2009

Verdict:

PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.65 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.66 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Verdict:

Date: 12/03/2009

PASS

Temperature: 24°C Air Pressure: 1015 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.67 Band edge emissions

at normal conditions at 10th minute
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Plot 7.5.68 Band edge emissions at normal conditions 10th minute

FREQUENCY EDGE

5725

CHANNEL BANDWIDTH

20 MHz

MODULATION / BIT RATE

64QAM / 130 Mbps

“ Agllent  18:58:23 Mow 3, 2009

R T

Ref -15 dBm #Atten 0 dB

Mkr1 5.722275 GHz
-33.33 dBm

#Peak
Log [y

10
dB/

MRM

0w

Offst
20

dB
DI

33.0
dBm

PAvg
100

V1 82
S3 FC|

A AA

Center 5.723 GHz
#Res BW 1 MHz

VBW 3 MHz

Span 10 MHz
Sweep 4 ms (401 pts)

Page 317 of 371



Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.69 Band edge emissions at normal conditions 10th minute
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Plot 7.5.70 Band edge emissions at normal conditions 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/03/2009 Verdict: PASS
Temperature: 24°C Air Pressure: 1015 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain

Plot 7.5.71 Band edge emissions at normal conditions 10th minute
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Plot 7.5.72 Band edge emissions at normal conditions 10th minute
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Test specification:

FCC Part 15, section 203, RSS-Gen section 7.1.2, Antenna requirements

Test procedure:

Visual inspection / supplier declaration

Test mode:

Compliance

Date:

12/08/2009

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

7.6 Antennarequirements

The EUT was verified for compliance with antenna requirements. A transmitter shall be designed to ensure that no
antenna other than that furnished by the responsible party will be used with the device. It may be either
permanently attached or employs a unique antenna connector for every antenna proposed for use with the EUT.
This requirement does not apply to professionally installed transmitters.

The rationale for compliance with the above requirements was either visual inspection results or supplier
declaration. The summary of results is provided in Table 7.6.1.

Table 7.6.1 Antenna requirements

Requirement Rationale Verdict
The transmitter antenna is permanently attached (integral) Visual inspection
The transmitter employs a unique antenna connector NA Comply
The transmitter requires professional installation (external) Visual inspection

Page 320 of 371



Report ID: RDOWRAD_FCC.20146_21882_rev1.doc

i .
I-II_ | Date of Issue: April 2011
HERMO LABORATORIES

Test specification: FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission
Test procedure: ANSI C63.4, Section 13.1.3
Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
7.7 Conducted emissions
7.71 General

This test was performed to measure common mode conducted emissions at the power port. Specification test limits

are given in Table 7.7.1.

Table 7.7.1 Limits for conducted emissions
Frequency, Class B limit, dB(uV)
MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
0.5-5.0 56 46
5.0 - 30 60 50

* - The limit decreases linearly with the logarithm of frequency.
7.7.2  Test procedure
7.7.21 The EUT was set up as shown in Figure 7.7.1, energized and the performance check was conducted.
7.7.2.2 The measurements were performed at power terminals with the LISN, connected to a spectrum analyzer while

unused coaxial connector of the LISN was terminated with 50 Ohm.
7.7.2.3 The position of the device cables was varied to determine maximum emission level.
7.7.2.4 The worst test results (the lowest margins) were recorded in Table 7.7.2 and shown in the associated plots.

Figure 7.7.1 Setup for conducted emission measurements, table-top equipment
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Test specification:

FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
Table 7.7.2 Conducted emission test results
LINE: AC mains
EUT OPERATING MODE: Transmit
EUT SET UP: TABLE-TOP
TEST SITE: SHIELDED ROOM

DETECTORS USED:
FREQUENCY RANGE:

PEAK / QUASI-PEAK / AVERAGE
150 kHz - 30 MHz

RESOLUTION BANDWIDTH: 9 kHz
Quasi-peak Average
Frequency, I?ea_k Measured A Measured A . .
MHz ’ | emission, emission Limit, | Margin, emission Limit, Margin, Line ID Verdict
dB(uV) > | dB(uv) dB* > | dB(uV) dB*
dB(uV) dB(uV)
0.156920 56.89 55.98 65.66 -9.68 43.93 55.66 -11.73
0.784440 44.51 43.83 56.00 -12.17 41.31 46.00 -4.69
2.402968 46.98 44.31 56.00 -11.69 31.54 46.00 -14.46 L1 Pass
2.663883 50.29 48.01 56.00 -7.99 31.67 46.00 -14.33
6.479475 51.66 49.93 60.00 -10.07 42.07 50.00 -7.93
7.210905 51.76 49.89 60.00 -10.11 41.04 50.00 -8.96
0.157975 56.41 55.41 65.61 -10.20 43.88 55.61 -11.73
0.784100 44.55 43.83 56.00 -12.17 41.61 46.00 -4.39
2.769280 49.56 47.03 56.00 -8.97 34.87 46.00 -11.13 L2 Pass
4.913053 46.38 44.40 56.00 -11.60 37.44 46.00 -8.56
6.535718 51.91 49.49 60.00 -10.51 41.20 50.00 -8.80
7.263433 52.45 50.01 60.00 -9.99 41.12 50.00 -8.88
*- Margin = Measured emission - specification limit.
Reference numbers of test equipment used
| HLO0447 | HL0887 | HL1430 | HL1511 | HL3612 |

Full description is given in Appendix A.
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Test specification:

FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date:

12/28/2008

Verdict:

PASS

Temperature: 21°C

Air Pressure: 1012 hPa

Relative Humidity: 44 %

| Power Supply: 120 VAC

Remarks:

Plot 7.7.1 Conducted emission measurements
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Plot 7.7.2 Conducted emission measurements
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Test specification: RSS-Gen section 4.6.1, occupied bandwidth

Test procedure: RSS-Gen section 4.6.1

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:

8 Tests according to RSS-Gen requirements

8.1  Occupied bandwidth

8.1.1 General
This test was performed to measure 99% power occupied bandwidth of the EUT carrier frequency.

8.1.2 Test procedure

8.1.2.1 The EUT was set up as shown in Figure 8.1.1, energized and its proper operation was checked.

8.1.2.2 The EUT was set to transmit modulated carrier.

8.1.2.3 The transmitter minimum 99% emission bandwidth was measured with spectrum analyzer as frequency delta
between reference points on modulation envelope and provided in Table 8.1.1.

Figure 8.1.1 The 99% power occupied bandwidth test setup
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Test specification: RSS-Gen section 4.6.1, occupied bandwidth
Test procedure: RSS-Gen section 4.6.1
Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
Table 8.1.1 The 99% power occupied bandwidth test results
ASSIGNED FREQUENCY BAND: 5475 - 5725 MHz
DETECTOR USED: Sample
SWEEP MODE: Single, 1s

RESOLUTION BANDWIDTH:

1-3 % of approximate emission width

VIDEO BANDWIDTH: 3 times RBW
MODULATION ENVELOPE REFERENCE POINTS: 99% power
MODULATING SIGNAL: PRBS
TRANSMITTER POWER: Maximum
EMISSION BANDWIDTH 5MHz
Frequency, MHz Modulation Bit rate, Mbps 99% emission bandwidth, MHz
5480 BPSK 3.25 4.4220
64QAM 32.5 4.4291
BPSK 3.25 4.4298
5590 64QAM 32.5 4.4403
BPSK 3.25 4.4583
5660 64QAM 32.5 4.4323
5715 BPSK 3.25 4.4245
64QAM 32.5 4.4350
EMISSION BANDWIDTH 10MHz
Frequency, MHz Modulation Bit rate, Mbps 99% emission bandwidth, MHz
5485 BPSK 6.5 8.7935
64QAM 65 8.8986
BPSK 6.5 8.9397
5585 64QAM 65 8.9243
BPSK 6.5 8.7595
5665 64QAM 65 8.8566
BPSK 6.5 8.9216
5710 64QAM 65 8.8763
EMISSION BANDWIDTH 20MHz
Frequency, MHz Modulation Bit rate, Mbps 99% emission bandwidth, MHz
5490 BPSK 13 17.9418
64QAM 130 17.6811
BPSK 13 17.7295
5580 64QAM 130 17.5530
BPSK 13 17.7103
5670 64QAM 130 17.7016
BPSK 13 17.7668
5705 64QAM 130 17.7386
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Table 8.1.1 The 99% power occupied bandwidth test results (continued)

ASSIGNED FREQUENCY BAND:

5475 - 5725 MHz

DETECTOR USED: Sample
SWEEP MODE: Single, 1s
RESOLUTION BANDWIDTH: 1-3 % of approximate emission width
VIDEO BANDWIDTH: 3 times RBW
MODULATION ENVELOPE REFERENCE POINTS: 99% power
MODULATING SIGNAL: PRBS
TRANSMITTER POWER: Maximum
EMISSION BANDWIDTH 40MHz
Frequency, MHz Modulation Bit rate, Mbps 99% emission bandwidth, MHz
5500 BPSK 27 36.2899
64QAM 270 35.9370
5570 BPSK 27 36.2008
64QAM 270 36.3654
BPSK 27 35.9465
5680 64QAM 270 35.9934
BPSK 27 35.5585
5695 64QAM 270 36.1901

Reference numbers of test equipment used

[ HL2952 | HL3440 |

HL 3784 |

HL 3818 |

Full description is given in Appendix A.
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Plot 8.1.1 The 99%power bandwidth test result at low frequency, BPSK modulation

Frequency, MHz:
Nominal channel BW, MHz
a5 Agilent

Ref @ dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw
(Y

5480
5
R

Atten 16 dB

<

Center 5.480 @00 GHz
#Res BH 51 kHz

Occupied Bandwidth

4,4220 MHz

Transmit Freq Error  -17.814 kHz

% dB

Bandwidth 2,351 MHz*

Span 18 MHz
YBH 158 kHz #3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Plot 8.1.2 The 99%power bandwidth test result at low frequency, 64QAM modulation

Frequency, MHz:
Nominal channel BW, MHz
& Agilent

Ref @ dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw
(Y

5480
5
R

Atten 16 dB

o
i

T | [

Center 5.480 @00 GHz
#Res BH 51 kHz

Occupied Bandwidth

4,4291 MHz

Transmit Freq Error  -18.925 kHz
Occupied Bandwidth 6.283 MHz*

B Span 16 MHz
YBH 158 kHz #3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Page 327 of 371



Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: RSS-Gen section 4.6.1, occupied bandwidth

Test procedure: RSS-Gen section 4.6.1

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:

Plot 8.1.3 The 99%power bandwidth test result at mid1 frequency, BPSK modulation

Frequency, MHz: 5590
Nominal channel BW, MHz 5
4 Agilent @R

Ref @ dBm Atten 16 dB

#3amp | | |
Log < '3
18
dB/
Dffst
el
dB

LaAw

WL 52
Center 5.590 000 GHz Span 18 MHz
#Res BH 51 kHz YBH 158 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
4.4298 MHz % dB -26.00 dB

Transmit Freq Error  -19.239 kHz
% dB Bandwidth 5.378 MHz*

Plot 8.1.4 The 99%power bandwidth test result at mid1 frequency, 64QAM modulation

Frequency, MHz: 5590
Nominal channel BW, MHz 5
- Agilent @R

Rgf @ dBm Atten 16 dB
#3amp

s o] T T T
18
dB/
Dffst
el
dB TN UL

LaAw

WL 52
Center 5.598 000 GHz B Span 18 MHz
#Res BH 51 kHz YBH 158 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
4.4403 MHz % dB -26.00 dB

Transmit Freq Error  -34.645 kHz
Occupied Bandwidth 5.446 MHz*
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Plot 8.1.5 The 99%power bandwidth test result at mid2 frequency, BPSK modulation

Frequency, MHz:
Nominal channel BW, MHz
a5 Agilent

Ref @ dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw

WL 52
Center

Atten 16 dB

5660
5
R

|
<

5.668 808 GHz

#Res BW 51 kHz
Occupied Bandwidth

4,4583 MHz

Transmit Freq Error  -32.526 kHz
Occupied Bandwidth 5.346 MHz*

YBW 156 kHz

B Span 16 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Plot 8.1.6 The 99%power bandwidth test result at mid2 frequency, 64QAM modulation

Frequency, MHz:
Nominal channel BW, MHz
& Agilent

Ref @ dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw

WL 52
Center

Atten 16 dB

5660
5
R

PRI

0.668 908 GHz

#Res BW 51 kHz
Occupied Bandwidth

4,4323 MHz

Transmit Freq Error  -27.530 kHz

% dB

Bandwidth 2,622 MHz*

YBW 156 kHz

Span 18 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB
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Plot 8.1.7 The 99%power bandwidth test result at high frequency, BPSK modulation

Frequency, MHz:
Nominal channel BW, MHz
a5 Agilent

Ref @ dBm Atten 16 dB

5715
5
R

oo ol T ]

Log
18

dB/

Offst

30 Hf
B

LaAw

HL 52

Center 5.715 @00 GHz
#Res BH 51 kHz

Occupied Bandwidth
4.4245 MHz

YBW 156 kHz

-32.225 kHz
2,658 MHz*

Transmit Freq Error
% dB Bandwidth

Span 18 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Plot 8.1.8 The 99%power bandwidth test result at high frequency, 64QAM modulation

Frequency, MHz:
Nominal channel BW, MHz
& Agilent

Ref @ dBm Atten 16 dB

5715
5
R

#3amp | |

Log <
18

dB/

Offst

38
dB

LaAw

HL 52

Center 5.715 @00 GHz
#Res BH 51 kHz

Occupied Bandwidth
4.4350 MHz

YBW 156 kHz

-39.855 kHz
2,708 MHz*

Transmit Freq Error
% dB Bandwidth

Span 18 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB
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Plot 8.1.9 The 99%power bandwidth test result at low frequency, BPSK modulation

Frequency, MHz: 5485 |
Nominal channel BW, MHz 10 |
4 Agilent @R

Ref @ dBm Atten 16 dB
#3amp °
1 P |
dB/ I LT
Dffst )
3
dB

LaAw

WL 52
Center 5.435 00 GHz Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
8.7935 MHz % dB -26.00 dB

Transmit Freq Error  -70.292 kHz
% dB Bandwidth 12.375 MHz*

Plot 8.1.10 The 99%power bandwidth test result at low frequency, 64QAM modulation

Frequency, MHz: 5485
Nominal channel BW, MHz 10
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp

b L gt

dB/ i

LaAw

WL 52
Center 5.435 00 GHz Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
8.8986 MHz % dB -26.00 dB

Transmit Freq Error  -19.537 kHz
% dB Bandwidth 18.242 MHz*
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Plot 8.1.11 The 99%power bandwidth test result at mid1 frequency, BPSK modulation

Frequency, MHz:

5585

Nominal channel BW, MHz
a5 Agilent

10
© R

Ref 5 dBm Atten 16 dB

#3amp

Log
18

dB/ |

ﬁWHMWWW MMW
LA i AL T

Offst 1 ﬁ

38 I
dB

Al

T

LaAw

HL 52

Center 5.585 @@ GHz
Fes BH 188 kHz

Occupied Bandwidth

8.9397 MHz

Transmit Freq Error  -41.826 kHz
Occupied Bandwidth 11.849 MHz*

B Span 26 MHz
YBH 568 kHz #3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Plot 8.1.12 The 99%power bandwidth test result at mid1 frequency, 64QAM modulation

Frequency, MHz:

Nominal channel BW, MHz
& Agilent

Ref 5 dBm Atten 16 dB

#3amp

Log
18

dB/

d
ey

LaAw

HL 52

Center 5.585 9@ GHz
Fes BH 188 kHz

Occupied Bandwidth

8.9243 MHz

Transmit Freq Error  -34.928 kHz
% dB Bandwidth 18.845 MHz*

Span 28 MHz
YBH 568 kHz #3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB
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Plot 8.1.13 The 99%power bandwidth test result at mid2 frequency, BPSK modulation

Frequency, MHz: 5665 |
Nominal channel BW, MHz 10 |
4 Agilent @R

Ref 5 dBm Atten 16 dB
#3amp
Log

18 | d
4B/ f M LA 11
Offst 1,14
el f
dB

=
=

LaAw

WL 52
Center 5.665 00 GHz Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
8.7595 MHz % dB -26.00 dB

Transmit Freq Error  -22.779 kHz
% dB Bandwidth 18.943 MHz*

Plot 8.1.14 The 99%power bandwidth test result at mid2 frequency, 64QAM modulation

Frequency, MHz: 5665
Nominal channel BW, MHz 10
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp
Log
18
dB/

LaAw

WL 52
Center 5.665 08 GHz B Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
B.8566 MHz % dB -26.00 dB

Transmit Freq Error  -41.237 kHz
Occupied Bandwidth 18.364 MHz*
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Plot 8.1.15 The 99%power bandwidth test result at high frequency, BPSK modulation

Frequency, MHz: 5710 |
Nominal channel BW, MHz 10 |
4 Agilent @R

Ref 5 dBm Atten 16 dB

#3amp -
Lng I [N an

le T Uw H ™ Hr—t

dB/ il i .

Offst J
30 i Ll
dB

LaAw

WL 52
Center 5.718 00 GHz B Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
8.9216 MHz % dB -26.00 dB

Transmit Freq Error  -G2.877 kHz
% dB Bandwidth 18.645 MHz*

Plot 8.1.16 The 99%power bandwidth test result at high frequency, 64QAM modulation

Frequency, MHz: 5710
Nominal channel BW, MHz 10
- Agilent @R

Ref 5 dBm Atten 16 dB

#3amp | |
Lng I b M
18 - 1 |
4B/ . | AR
Dffst | ‘ ' |
3@ | Il | !
dB

LaAw

WL 52
Center 5.718 08 GHz Span 28 MHz
Fes BH 188 kHz YBH 568 kHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
B.8763 MHz % dB -26.00 dB

Transmit Freq Error  -19.514 kHz
% dB Bandwidth 12.454 MHz*
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Plot 8.1.17 The 99%power bandwidth test result at low frequency, BPSK modulation

Frequency, MHz: 5490
Nominal channel BW, MHz 20

4 Agilent @R

Ref 5 dBm Atten 16 dB

#3amp

Log
18

4B/ ' i

Offat A

38 1
dB Lk | L

LaAw

HL 52

Center 5.490 00 GHz Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
17.9418 MHz ® dB  -26.00 db

Transmit Freq Error  -12.169 kHz
% dB Bandwidth 21.673 MHzx

Plot 8.1.18 The 99%power bandwidth test result at low frequency, 64QAM modulation

Frequency, MHz: 5490
Nominal channel BW, MHz 20

- Agilent @R

Ref 5 dBm Atten 16 dB

i l| |

0 3

dB/ . | RAN LA T

Offst 1 )

38

LaAw

HL 52

Center 5.498 00 GHz B Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
17.6811 MHz ® dB  -26.00 db

Transmit Freq Error  -34.886 kHz
Occupied Bandwidth 22.475 WMHz*
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Plot 8.1.19 The 99%power bandwidth test result at mid1 frequency, BPSK modulation

Frequency, MHz:
Nominal channel BW, MHz
a5 Agilent

Ref 5 dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw
(Y

Atten 16 dB

5580
20
R

IR 3

T
!

Center 5.580 90 GHz
#Res BH 338 kHz

Occupied Bandwidth

17.7295 MHz

Transmit Freq Error  -16.885 kHz
Occupied Bandwidth 22.112 MHz*

VBH 1 MHz

B Span 46 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB

Plot 8.1.20 The 99%power bandwidth test result at mid1 frequency, 64QAM modulation

Frequency, MHz:
Nominal channel BW, MHz
& Agilent

Ref 5 dBm

#3amp
Log
18
dB/
Dffst
el
dB

LaAw
(Y

Atten 16 dB

5580
20
R

|

=
=

o
il

Center 5.580 9@ GHz
#Res BH 338 kHz

Occupied Bandwidth

Transmit Freq Error

% dB

17.5530 MHz

Bandwidth 26,718 MHz*

-188.297 kHz

VBH 1 MHz

Span 48 MHz
#3weep 1 s (GBL prs)

Occ BH ¥ Pwr 99.08 %
® dB -26.08 dB
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Plot 8.1.21 The 99%power bandwidth test result at mid2 frequency, BPSK modulation

Frequency, MHz: 5665 |
Nominal channel BW, MHz 20 |
4 Agilent @R

Ref 5 dBm Atten 16 dB
#3amp [

Log 1L

18 I
0B/ 1l
Dffst
el
dB

|\1||

']

LaAw

WL 52
Center 5.670 00 GHz Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
17.7103 MHz ® dB  -26.00 db

Transmit Freq Error  -G68.553 kHz
% dB Bandwidth 28.121 MHz*

Plot 8.1.22 The 99%power bandwidth test result at mid2 frequency, 64QAM modulation

Frequency, MHz: 5665
Nominal channel BW, MHz 20
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp

Log ©

18 J ‘ 1 i
dB/ I I “ ! T'T :
Dffst

30 i
dB

I VF

LaAw

WL 52
Center 5.67@ 00 GHz Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
17.7816 MHz ® dB  -26.00 db

Transmit Freq Error  -16.187 kHz
% dB Bandwidth 22.30% MHz¥
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Plot 8.1.23 The 99%power bandwidth test result at high frequency, BPSK modulation

Frequency, MHz: 5705 |
Nominal channel BW, MHz 20 |
4 Agilent @R

Ref 5 dBm Atten 16 dB
#3amp ) |

Log A
18 ]m 1 T

dB/ TP T T o
Offst ! N

30 m
dB ) }

[ ML L A
- S L

LaAw

WL 52
Center 5.705 00 GHz B Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
17.7668 MHz ® dB  -26.00 db

Transmit Freq Error  -31.914 kHz
Occupied Bandwidth 21.757 MHz*

Plot 8.1.24 The 99%power bandwidth test result at high frequency, 64QAM modulation

Frequency, MHz: 5705
Nominal channel BW, MHz 20
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp
Log
i’ R R el
Dffst !
38 T

& | | L

i
A i i

LaAw

(Y

Center 5.785 08 GHz Span 48 MHz
#Res BH 338 kHz VEBM 1 MHz #3weep 1 s (GBL prs)
Occupied Bandwidth Occ BH % Pur 9900 X

17.7386 MHz x dB  -26.00 dB

Transmit Freq Error  -33.851 kHz
% dB Bandwidth 20.508 MHz¥
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Plot 8.1.25 The 99%power bandwidth test result at low frequency, BPSK modulation

Frequency, MHz: 5500
Nominal channel BW, MHz 40

4 Agilent @R

Ref 5 dBm Atten 16 dB
#3amp |
Lng 1 1 ul 5 fl
: TR
B/ I | ]
Dffst . \I

3p
e N

LaAw

WL 52
Center 5.500 00 GHz Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
36.2899 MHz ® dB  -26.00 db

Transmit Freq Error  -93.953 kHz
% dB Bandwidth 37.625 MHzx

Plot 8.1.26 The 99%power bandwidth test result at low frequency, 64QAM modulation

Frequency, MHz: 5500
Nominal channel BW, MHz 40

- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp |

Log

sl Mwm
ig/ ]
Dffst ‘)h ‘ <

EL
dB L N E Wl

i 1™ ﬁw
Hoso

Center 5.508 00 GHz B Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
35.9370 MHz ® dB  -26.00 db

[P

LaAw

Transmit Freq Error  63.432 kHz
Occupied Bandwidth 39.176 MHz*
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Plot 8.1.27 The 99%power bandwidth test result at mid1 frequency, BPSK modulation

Frequency, MHz: 5570
Nominal channel BW, MHz 40
4 Agilent @R

Ref 5 dBm Atten 16 dB
#3amp
Log
18 J
dB/ o
Dffst
el
dB Y. 11

A ANUE

LaAw

WL 52
Center 5.57@ 00 GHz B Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
36.2008 MHz ® dB  -26.00 db

Transmit Freq Error  56.366 kHz
Occupied Bandwidth 41.793 MHz*

Plot 8.1.28 The 99%power bandwidth test result at mid1 frequency, 64QAM modulation

Frequency, MHz: 5570
Nominal channel BW, MHz 40
- Agilent @R

Ref 5 dBm Atten 16 dB

#3amp l
Log f
18 f
dB/ 2 ]

Offat ) '
3 nﬂ '
N i i

LaAw

WL 52
Center 5.57@ 00 GHz B Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
36.3654 MHz ® dB  -26.00 db

Transmit Freq Error  -143.573 kHz
Occupied Bandwidth 38.738 MHz*
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Test specification: RSS-Gen section 4.6.1, occupied bandwidth

Test procedure: RSS-Gen section 4.6.1

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:

Plot 8.1.29 The 99%power bandwidth test result at mid2 frequency, BPSK modulation

Frequency, MHz: 5680 |
Nominal channel BW, MHz 40 |
4 Agilent @R

Ref 5 dBm Atten 16 dB

#3amp |
Log .
18 I : at
dB/ 1} e

Dffst
el i
dB L o

. ey

LaAw

WL 52
Center 5.630 00 GHz B Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
35.9465 MHz ® dB  -26.00 db

Transmit Freq Error  -259.153 kHz
% dB Bandwidth 39.895 MHzx

Plot 8.1.30 The 99%power bandwidth test result at mid2 frequency, 64QAM modulation

Frequency, MHz: 5680
Nominal channel BW, MHz 40
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp

Log }
5/ A LA ||m,“

=4

lill |

) [
LaAw l |

WL 52
Center 5.630 00 GHz Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
35.9934 MHz ® dB  -26.00 db

Transmit Freq Error  -155.835 kHz
% dB Bandwidth 37.652 MHzx
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Test specification: RSS-Gen section 4.6.1, occupied bandwidth

Test procedure: RSS-Gen section 4.6.1

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:

Plot 8.1.31 The 99%power bandwidth test result at high frequency, BPSK modulation

Frequency, MHz: 5695
Nominal channel BW, MHz 40
4 Agilent @R

Ref 5 dBm Atten 16 dB

#3amp |
Log i

18 |MJ
B/ , ™
Dffst ' '

0 n i
dB P L

il My

] —

=

LaAw

WL 52
Center 5.695 00 GHz Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
35,5585 MHz ® dB  -26.00 db

Transmit Freq Error  -14.294 kHz
% dB Bandwidth 41.844 MHz*

Plot 8.1.32 The 99%power bandwidth test result at high frequency, 64QAM modulation

Frequency, MHz: 5695
Nominal channel BW, MHz 40
- Agilent @R

Ref 5 dBm Atten 16 dB
#3amp

|
Log t
18 #'I“"f T
dB/ [T
Offst

-

LaAw

WL 52
Center 5.695 00 GHz B Span 88 MHz
#Res BH 688 kHz VBM 2 MHz #3weep 1 s (GBL prs)

Occupied Bandwidth Occ BH % Pur 9900 X
36.1901 MHz ® dB  -26.00 db

Transmit Freq Error  -148.145 kHz
% dB Bandwidth 38.164 MHzx

Page 342 of 371



( H | Report ID: RDWRAD_FCC.20146_21882_rev1.doc

L Date of Issue: April 2011
HERMO LABORATORIES
Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission
Test procedure: ANSI C63.4, Section 13.1.3
Test mode: Compliance _—
Date: 11/16/2009 Verdict: PASS
Temperature: 23°C Air Pressure: 1013 hPa Relative Humidity: 40 % | Power Supply: 120 VAC
Remarks:
8.2 Receiver radiated spurious emission measurements
8.21 General
This test was performed to measure radiated emissions from the EUT enclosure. Specification test limits are given
in Table 8.2.1.
Table 8.2.1 Radiated emission limits
Frequency, MHz Field strength limit at 3 m test distance, dB(uV/m)
30-88 40.0
88 - 216 43.5
216 - 960 46.0
Above 960 -3" harmonic* 54.0
* - harmonic of the highest frequency the EUT generates, uses, operates or tunes to.
8.2.2 Test procedure
8.2.2.1 The EUT was set up as shown in Figure 8.2.1, energized and the performance check was conducted.
8.2.2.2 The specified frequency range was investigated with biconilog antenna connected to EMI receiver. To find
maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m, its
polarization was switched from vertical to horizontal and the EUT cables position was varied.
8.2.2.3 The worst test results (the lowest margins) were provided in the associated tables and plots.

Figure 8.2.1 Setup for radiated emission measurements in anechoic chamber, table-top equipment

I8 O
5 . 1.5m |
H Anechoic chamber L’ N H
H *h H
H i H
- “||" H
H . Test H
H antenna H
u! RF abso'rblng Y - R - 0
f material ; e N
0 T ; 0
H aw H . f
H b ¥  Ferites
H Test H
H i distance i H
N Wooden [
H table et H
H — pT———— - H
f g Flush £ f
H g mounted 3 [
i e Ground plane BRI i
Auxilliary Power PC EMI J
equipment supply receiver
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance

Verdict:

Date: 11/16/2009 PASS

Temperature: 23°C Air Pressure: 1013 hPa Relative Humidity: 40 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, flat antenna

Table 8.2.2 Radiated emission test results

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:
TEST SITE

TEST DISTANCE:

RESOLUTION BANDWIDTH:

5470 - 5725 MHz

0.009 - 17500 MHz

Semi Anechoic Chamber

3m

1 kHz (9 kHz — 150 kHz)

9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)

VIDEO BANDWIDTH: > Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)
uasi-peak dB(pV/m
Frequency, Peak, MeasureQd 5 Li -t(l-l ) Marai Antenna Antenna T:;;::g:lf Verdict
MHz dB(uV/m) emission, dBm\‘II/, Zng:n’ polarization height, m pde rees,
dB(uV/m) (V/m) :
Mid Rx (5580 MHz)
32.600000 34.53 31.21 40.00 -8.79 Vert 1.0 53
36.879100 38.40 35.26 40.00 -4.74 Vert 1.0 178 Pass
61.963900 34.35 30.68 40.00 -9.32 Vert 1.0 23
66.295000 37.48 33.65 40.00 -6.35 Vert 1.3 180
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
[ HL0521 | HLO0604 | HL1984 | HL2871 | HL2909 | HL3121 | HL3616 |

Full description is given in Appendix A.
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance

Date: 11/16/2009

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1013 hPa

Relative Humidity: 40 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain,

flat antenna

Plot 8.2.1 Radiated emission measurements from 9 to 150 kHz at the mid Rx Channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Anechoic chamber
3m
Vertical and Horizontal

(@] 22:57:47 NOU 1B, 2089
ACTY DET: PEAK
MERS DET: FERK OF AUG
KR 15.7 kHz
Bl .46 dBplYsm
LOG REF 138.8 dBuYsm
T
L —
5B dB I e o
i
YA 5B A
SCFC f/“\
RCOPR (o)
st A8, | o [
STRRT 9.0 kHz STOP 190.9 kHz
RL GIF B 1.B kH: RUG BW 1 kHz SWP 7EB meec

Plot 8.2.2 Radiated emission measurements from 0.15 MHz to 30 MHz at the mid Rx Channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Anechoic chamber
3m
Vertical and Horizontal

@@EE:EQ:BE MOU 1B, CAHD
ACTY DET: PEREK
MERS DET: FEAE OF AUG
MKR 1EA kHz
56.496 dBplYsm
LOG  REF 185.8 dBuY:/m
=
dBs —
ATH ==
168 dE
HH-_H"\-\_
T I
-
YA 5B B
5C FC i
ACORR s e
“MﬁﬂMN
T
START 15S@ kHz STOP 3@.BA MH:z
FL IF BH 3.8 kHz AUG EW 3@ kHz SHP 249 sec
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance

Verdict:

Date: 11/16/2009

PASS

Temperature: 23°C

Air Pressure: 1013 hPa

Relative Humidity: 40 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain,

flat antenna

Plot 8.2.3 Radiated emission measurements from 30 MHz to 1000 MHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(2]
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKE 1.AABE GHz
37.88 dBplYsm
LOG REF GE.@ dBuW/m
1@
dB
LATH f
@ dB I /
rf.xnl ﬁuﬂ - e
W'\""Ml
kr _¢Jhm NN
YA 5B
SC FC
ACORR

START 3@ B MHz
FL BIF BN 128 kHz

STOF 1.@BRA (Hz

AVG BN 3B kHz WP I3 meec

Plot 8.2.4 Radiated emission measurements from 1.0 to 2.0 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit

[#3]23:48:B3 NOV @B, 2@ED

ACTY DET: PEREK
MEAS DET: FEAE OF AUG
HER 1, BB3 (Hz
4,26 dBpWsm
LOG  REF EA.8 dBplYsm PREAMP (ON
1@
dBs
1ATH
@ db !
R F N U™ NPV 'y St}
oL
4.4
dEpl s
VA 5B
SCFC
ACORR
START 1 _@8HE CHz STOP o, BBA (Hz
FL #1F BW 1.B MHz AWG BW 3 MHz SWF £8.B meec
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance _—
Date: 11/16/2009 Verdict: PASS
Temperature: 23°C Air Pressure: 1013 hPa Relative Humidity: 40 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, flat antenna

Plot 8.2.5 Radiated emission measurements from 2.0 to 8.0 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
Mkr1 7.730 GHz
Ref 60 dBu\v/m Atten 5 dB 48.67 dBv/m

Peak
Log T

dBpvim

W1 52

53 FC

A A

Start 2 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 15.73 ms (401 pts)

Plot 8.2.6 Radiated emission measurements from 8 to 17.5 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit

Mkr1 17.500 GHz
Ref 60 dBuv/m Atten 5 dB 51.78 dBpv/m

o

Start 8 GHz Stop 17.5 GHz
Res BW 1 MHz VBW 3 MHz #Sweep 200 ms (401 pts)
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance

Date: 11/16/2009

Verdict: PASS

Temperature: 23°C

Air Pressure: 1013 hPa

Relative Humidity: 40 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Table 8.2.3 Radiated emission test results

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:
TEST SITE

TEST DISTANCE:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5470 - 5725 MHz
0.009 - 1000 MHz
Semi Anechoic Chamber

3m

1 kHz (9 kHz — 150 kHz)

9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)
Quasi-peak dB(1V/m) T
urntable
Frequency, Peak, Measured . . Antenna Antenna e .
L . Limit Margin e . position Verdict
MHz dB([1V/m) emission, : - polarization height, m
dB( 1V/m) dB(/V/m) dB , degrees

Mid Rx (5580 MHz)

41.60480 35.5 33.1 40.0 -6.9 Vert 1.0 132

45.27020 35.5 32.5 40.0 -7.5 Vert 1.0 176

61.62500 33.4 29.5 40.0 -10.5 Vert 1.0 113

66.28875 40.9 37.6 40.0 -2.4 Vert 1.0 200 Pass

106.70610 40.1 36.9 43.5 -6.6 Vert 1.0 107

111.61233 38.8 35.8 43.5 -7.7 Vert 1.0 250

400.00000 341 31.6 46.0 -14.4 Vert 1.0 28

799.99150 41.9 38.5 46.0 -7.5 Vert 1.0 251
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
[ HL0521 | HLO0604 | HL1984 | HL 2871 HL2909 | HL3121 | HL3616 |

Full description is given in Appendix A.
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance

Date: 11/16/2009

Verdict: PASS

Temperature: 23°C Air Pressure: 1013 hPa

Relative Humidity: 40 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 8.2.7 Radiated emission measurements from 9 to 150 kHz at the mid Rx Channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

3m

[@3]22:32:26 NOU 1B, 26D

Anechoic chamber

Vertical and Horizontal

ACTU DET: PEAK
MEAS DET: PERK OF RUG
MeR 15.7 kHz
Bl.26 dEBpYsim
LOG REF 13B.@ dBulsn
1B =
) E—
58 dB I e o
i
YA 3B L
SCFC / \
ACORR
e \MMMMUAapJ ﬂ Il
G S Y W L S Y
START 3.0 kHz STOF 198.@ kHz
FL  ®IF BN 1.0 kHz AUG B 1 kHz SWP 7HB msec

Plot 8.2.8 Radiated emission measurements from 0.15 MHz to 30 MHz at the mid Rx Channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

3m

[@3]22:31:11 NOU 1B, 26ED

LOG  REF 1@5.@ dBpV/m
1@

Anechoic chamber

ACTY DET:
MERS DET:

Vertical and Horizontal

PERK

FERE OPF RUG
MKR 1EA kHz
55.48 dEBpYsim

e 2 e N

ATH
18 dB

VA 5B N

5C FC -
RCORR P

Wh*“wwn

START 15@ kHr
FL IF EW 3.8 kHz

AVG BN 3@ kHz

STOF 3@.8@ MHz
SWP E.H9 sec
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date:

11/16/2009

Verdict: PASS

Temperature: 23°C

Air Pressure: 1013 hPa

Relative Humidity: 40 %

| Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 8.2.9 Radiated emission measurements from 30 MHz to 1000 MHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

[3]c8:19:19 DEC @E, 2@ED

ACTY
HERS

LOG
18

REF G@.8 dEulsm

DET:
OET:

PERK

FEAK GF RAUG

MEF 1. ABBEA GHz
37,17 dBpWim

dB/

4ATH

g dB I !

U

i

VA 3B
SCFC
ACORR

START 38 B MHz

RL IF EW ITB kHz AYG BN 3B kHz

STOF 1.@8PA COHz
SHP 93B3 msec

Plot 8.2.10 Radiated emission measurements from 1.0 to 2.0 GHz at the mid Rx Channel frequency

TEST SITE:
TEST DISTANCE:

Anechoic chamber
3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR:

Peak under average limit

[#3]20:38:54 NOV @8, 2@ED

LOG
18

REF BA@.@ dBuls

ACTY DET:
MEAS DET:

m

PEAE

FEAK OF AUG

HER 1. BB3 GHz
44,69 dBEplsm

FREAMP ON

dBs

1ATH
@ db

hy |
Wl

4
| TN PRIV IR SOV T

0L
4.4

dEpl s
VA §B

SCFC
ACORR

START 1. @BE GHz
RL ®IF EW 1.8 MHz

AYG EW 3 MHz

STOP £.HPE COHz
SHP 28,8 msec
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance _—
Date: 11/16/2009 Verdict: PASS
Temperature: 23°C Air Pressure: 1013 hPa Relative Humidity: 40 % | Power Supply: 120 VAC

Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 8.2.11 Radiated emission measurements from 2.0 to 8.0 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent  23:02:32 Mow 3, 2003 R T
Mkr1 7.730 GHz
Ref 60 dBuvim Atten 5 dB 5154 dBuvim
Peak 1
Leg Ww
10 VTR TR s e
QB | ottt At
DI
54.0
dBpvim
Vi s52
53 FC
A AL
Start 2 GHz Stop 8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 15 ms (401 pts)

Plot 8.2.12 Radiated emission measurements from 2.0 to 8.0 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent 23:11:02 Nov9, 2009 R T
Mkr1 7.685 GHz
Ref 60 dByyv/m Atten 5 dB 46.35 dBuv/m
Peak
Log 1
10
dB/ WW%
WM
DI
54.0
dBpvim
w1 82
53 FC
A AA
Start 2 GHz Stop 8 GHz
#Res BW 1 MHz #VBW 100 kHz Sweep 49.11 ms (401 pts)
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 11/16/2009 Verdict: PASS
Temperature: 23°C Air Pressure: 1013 hPa Relative Humidity: 40 % | Power Supply: 120 VAC
Remarks: EUT with 6 dBi antenna assembly gain, dish antenna

Plot 8.2.13 Radiated emission measurements from 8 to 17.5 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilenf  D0:25:38 Mov 10, 2003 R T
Mkr1 17.429 GHz
Ref80 dBuv Atten 5 dB 55.38 dBuv
Peak
Log
10
dB/ d
B
WMW
ol
DI
7.0
dBpyv
Wi &2
53 FC
A AA
Start 8 GHz Stop 17.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 47.5 ms (401 pts)

Plot 8.2.14 Radiated emission measurements from 8 to 17.5 GHz at the mid Rx Channel frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Average
i Agilent  D0:28:86 Mov 10, 2003 R T

Mkr1 17.453 GHz

Ref 60 dBuy Atten 5 dB 47.47 dBp
Peak
Log El
10 A

dB/ WW
| P e

DI
540
dBuv

W1 52
53 FC
A AL

Start 8 GHz Stop 17.5 GHz
#Res BW 1 MHz #VBW 30 kHz Sweep 257.4 ms (401 pts)

Page 352 of 371



Report ID: RDWRAD_FCC.20146_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

9 APPENDIX A Test equipment and ancillaries used for tests

HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
0446 | Antenna, Loop, Active, 10 kHz - 30 MHz EMCO 6502 2857 29-Jun-09 | 29-Jun-10
0447 | LISN, 16/2, 300V RMS, 50 Ohm/50 uH + Hermon LISN16- | 066 05-Nov-09 | 05-Nov-10
5 Ohm, STD CISPR 16-1 Laboratories 1
0493 | Temperature Chamber -45...175 deg C Thermotron S-1.2 14016 20-May-09 | 20-May-10
Mini-Max
0521 | EMI Receiver (Spectrum Analyzer) with Hewlett 8546A 3617A 27-Aug-09 | 27-Aug-10
RF filter section 9 kHz-6.5 GHz Packard 00319,
3448A002
53
0604 | Antenna BiconiLog Log-Periodic/T Bow- EMCO 3141 9611-1011 | 11-Jan-09 | 11-Jan-10
TIE, 26 - 2000 MHz
0768 | Antenna Standard Gain Horn,18-26.5 Quinstar QWH- 110 23-Dec-08 | 23-Dec-11
GHz, WR-42, 25 dB gain Technology 4200-BA
0769 | Antenna Standard Gain Horn, 26.5-40 Quinstar QWH- 112 23-Dec-08 | 23-Dec-11
GHz, WR28, 25 dB gain Technology 2800-BA
0887 | Attenuator Coaxial, 30 dB, 100 W, Bird 8323 1639 03-Feb-09 | 03-Feb-10
50 Ohm .
1194 | Variac, 220 V/ 2.5 A Matsunaga 2962 01-Jan-09 | 01-Jan-10
1430 | EMI Receiver, 9 kHz - 2.9 GHz, System: Agilent 8542E 3807A002 | 31-Aug-09 | 31-Aug-10
HL1431, HL1432 Technologies 62,3705A0
0217
1511 | Cable RF, 8 m, BNC/BNC Belden M17/167 1511 01-Jan-09 | 01-Jan-10
MIL-C-17
1984 | Antenna, Double-Ridged Waveguide EMC Test 3115 9911-5964 | 24-Aug-09 | 24-Aug-10
Horn, 1-18 GHz, 300 W Systems
2254 | Cable 40 GHz, 0.8 m, blue Rhophase KPS- W4907 11-Jun-09 | 11-Jun-10
Microwave 1503A-
Limited 800-KPS
2387 | Filter Bandpass, 8-14 GHz Hermon FBP8-14 2387 05-Oct-09 | 05-Oct-11
Laboratories
2780 | EMC analyzer, 100 Hz to 26.5 GHz Agilent E7405A MY451024 | 05-Jul-09 05-Jul-10
Technologies 6
2871 | Microwave Cable Assembly, 18 GHz, Huber-Suhner 198-8155- | 2871 16-Sep-09 | 16-Sep-10
6.4 m, SMA - SMA 00
2883 | Cable, 18 GHz N-type, M-F, 3 m Bird TC- 211539 01-Dec-09 | 01-Dec-10
MNFN-3.0 | 003
2909 | Spectrum analyzer, ESA-E, 100 Hz to Agilent E4407B MY414447 | 07-May-09 | 07-May-10
26.5 GHz Technologies 62
2952 | Cable, RF, 18 GHz, 1.2 m, SMA-SMA Gore 10020014 | NA 05-Oct-09 | 05-Oct-10
3121 Microwave Cable Assembly, 18 GHz, Huber-Suhner 198-9155- | 3121 01-Jan-09 01-Jan-10
6.4 m, SMA - SMA 00
3123 | Microwave Cable Assembly, 18 GHz, Huber-Suhner 198-9155- | 3123 01-Jan-09 01-Jan-10
6.4 m, SMA - SMA 00
3175 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- NA 01-Jan-09 | 01-Jan-10
5W N10W5+
3176 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- NA 07-May-09 | 07-May-10
5W N10W5+
3233 | Multimeter Fluke 115C 93771523 05-Jul-09 05-Jul-10
3286 | Temperature Chamber, (-40 to +170) °C Thermotron EL-8-CH- | 21-9048 09-Sep-09 | 09-Sep-10
1-1-CO2
3437 | Precision Fixed Attenuator, 50 Ohm, 5 W, | Mini-Circuits BW- NA 08-Mar-09 | 08-Mar-10
10 dB, DC to 18 GHz S10W5+
3442 | Precision Fixed Attenuator, 50 Ohm, 5 W, | Mini-Circuits BW- NA 08-Mar-09 | 08-Mar-10
20 dB, DC to 18 GHz S20W5+
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HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
3531 | Amplifier, low noise, 2 to 8 GHz Quinstar QLJ- 111590020 | 06-Dec-09 | 06-Dec-10
Technology 02084040 | 02
-JO
3533 | Amplifier, low noise, 6 to 18 GHz Quinstar QLJ- 111590010 | 06-Dec-09 | 06-Dec-10
Technology 06184040 | 01
-J0
3535 | Amplifier, low noise, 18 to 40 GHz Quinstar QLJ- 111590030 | 06-Dec-09 | 06-Dec-10
Technology 18404537 | 01
-J0
3612 | Cable RF, 17.5 m, N type-N type Teldor RG-214/U | NA 02-Dec-09 | 02-Dec-10
3616 | Cable RF, 6.5 m, N type-N type, Suhner Rg 214/U NA 02-Dec-09 | 02-Dec-10
DC-6.5 GHz Switzerland
3818 | PSA Series Spectrum Analyzer, 3 Hz- 44 | Agilent E4446A MY482502 | 25-Sep-09 | 25-Sep-10
GHz Technologies 88
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10 APPENDIX B Measurement uncertainties

Expanded uncertainty at 95% confidence in Hermon Labs EMC measurements

Test description Expanded uncertainty
Conducted carrier power at RF antenna connector Below 12.4 GHz: £ 1.7 dB
12.4 GHz to 40 GHz: + 2.3 dB
Conducted emissions at RF antenna connector 9 kHz to 2.9 GHz: + 2.6 dB

2.9 GHz to 6.46 GHz: + 3.5 dB
6.46 GHz to 13.2 GHz: £+ 4.3 dB
13.2 GHz to 22.0 GHz: £+ 5.0 dB
22.0 GHz to 26.8 GHz: £+ 5.5dB
26.8 GHz to 40.0 GHz: + 4.8 dB
Occupied bandwidth +8.0%

Conducted emissions with LISN 9 kHz to 150 kHz: + 3.9 dB

150 kHz to 30 MHz: + 3.8 dB

Radiated emissions at 3 m measuring distance
Horizontal polarization Biconilog antenna: + 5.3 dB

Biconical antenna: £ 5.0 dB

Log periodic antenna: £ 5.3 dB

Double ridged horn antenna: £ 5.3 dB

Biconilog antenna: + 6.0 dB

Biconical antenna: £ 5.7 dB

Log periodic antenna: + 6.0 dB

Double ridged horn antenna: + 6.0 dB

Hermon Laboratories is accredited by A2LA for calibration according to present requirements of ISO/IEC 17025 and NCSL

Z540-1. The accreditation is granted to perform calibration of parameters that are listed in the Scope of Hermon Laboratories

Accreditation.

Hermon Laboratories calibrates its reference and transfer standards by calibration laboratories accredited to ISO/IEC 17025

by a mutually recognized Accreditation Body or by a recognized national metrology institute. All reference and transfer

standards used in the calibration system are traceable to national or international standards.

In-house calibration of all test and measurement equipment is performed on a regular basis according to Hermon

Laboratories calibration procedures, manufacturer calibration/verification procedures or procedures defined in the relevant

standards. The Hermon Laboratories test and measurement equipment is calibrated within the tolerances specified by the

manufacturers and/or by the relevant standards.

Vertical polarization
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1 APPENDIX C Test laboratory description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility.

Hermon Laboratories is listed by the Federal Communications Commission (USA) for all parts of Code of Federal
Regulations 47 (CFR 47), Registration Numbers 90624 for OATS and 90623 for the anechoic chamber; by Industry Canada
for electromagnetic emissions (file numbers IC 2186A-1 for OATS, IC 2186A-2 for anechoic chamber, IC 2186A-3 for full-
anechoic chamber for RE measurements above 1 GHz), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, G-27 for full-anechoic chamber for RE measurements above 1 GHz, C-845 for
conducted emissions site, T-1606 for conducted emissions at telecommunication ports), has a status of a Telefication -
Listed Testing Laboratory, Certificate No. L138/00. The laboratory is accredited by American Association for Laboratory
Accreditation (USA) according to ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications
testing and environmental simulation (for exact scope please refer to Certificate No. 839.01). The FCC Designation Number
is US1003.

Address: P.O. Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, CEO.

12 APPENDIX D Specification references

47CFR part 15: 2009 Radio Frequency Devices.

FCC Public Notice DA 02-2138  Measurement procedure updated for peak transmit power in U-NII bands
August 30, 2002

ANSI C63.2: 1996 American National Standard for Instrumentation-Electromagnetic Noise and Field
Strength, 10 kHz to 40 GHz-Specifications.

ANS| C63.4: 2009 American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.

RSS-210 Issue 8: 2010 Low Power Licence- Exempt Radiocommunication Devices

RSS-Gen Issue 3: 2010 General Requirements and Information for the certification of Radiocommunication
Equipment
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13 APPENDIX E Test equipment correction factors

Correction factor
Line impedance stabilization network
Model LISN 16 -1
Hermon Laboratories, HL 0447

Frequency, kHz Correction factor, dB
10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.11
100 0.09
125 0.06
150 0.04

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.
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Antenna Factor
Active Loop Antenna
EMC Test Systems, model 6502, serial number 2857, HL 0446
Frequency, Magnetic Antenna Factor, Electric Antenna Factor,
MHz dB(S/m) dB(1/m)
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.7
0.750 -41.9 9.6
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.1
4.000 -41.4 10.1
5.000 -41.5 10.0
10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(S/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uA/m).

Antenna factor

Standard gain horn antenna
Quinstar Technology

Model QWH

Ser.No.110/112, HL 0768, 0769

Frequency min, Frequency max, Antenna factor,
GHz GHz dB(1/m)
18.000 26.500 32.01
26.500 40.000 35.48
40.000 60.000 39.03
60.000 90.000 42.55
90.000 140.000 46.23
140.000 220.000 50.11

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(uV/m).
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Antenna factor
Biconilog antenna EMCO, model 3141, serial number 1011, HL 0604
Frequency, Antenna factor, Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m) MHz dB(1/m)
26 7.8 560 19.8 1300 27.0
28 7.8 580 20.6 1320 27.8
30 7.8 600 21.3 1340 28.3
40 7.2 620 215 1360 28.2
60 71 640 21.2 1380 27.9
70 8.5 660 214 1400 27.9
80 9.4 680 21.9 1420 27.9
90 9.8 700 22.2 1440 27.8
100 9.7 720 22.2 1460 27.8
110 9.3 740 221 1480 28.0
120 8.8 760 22.3 1500 28.5
130 8.7 780 22.6 1520 28.9
140 9.2 800 22.7 1540 29.6
150 9.8 820 22.9 1560 29.8
160 10.2 840 23.1 1580 29.6
170 10.4 860 23.4 1600 29.5
180 10.4 880 23.8 1620 29.3
190 10.3 900 241 1640 29.2
200 10.6 920 241 1660 29.4
220 11.6 940 24.0 1680 29.6
240 12.4 960 241 1700 29.8
260 12.8 980 24.5 1720 30.3
280 13.7 1000 24.9 1740 30.8
300 14.7 1020 25.0 1760 31.1
320 15.2 1040 25.2 1780 31.0
340 15.4 1060 254 1800 30.9
360 16.1 1080 25.6 1820 30.7
380 16.4 1100 25.7 1840 30.6
400 16.6 1120 26.0 1860 30.6
420 16.7 1140 26.4 1880 30.6
440 17.0 1160 27.0 1900 30.6
460 17.7 1180 27.0 1920 30.7
480 18.1 1200 26.7 1940 30.9
500 18.5 1220 26.5 1960 31.2
520 19.1 1240 26.5 1980 31.6
1260 26.5
540 19.5 1280 26.6 2000 32.0

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Double-ridged wave guide horn antenna
EMC Test Systems, model 3115, serial no: 9911-5964, HL 1984

Frequency, Antenna gain, Antenna factor.
MHz dBi dB(1/m)
1000.0 5.8 24.5
1500.0 9.0 24.8
2000.0 8.6 27.7
2500.0 9.5 28.7
3000.0 8.9 30.8
3500.0 8.2 32.9
4000.0 9.6 327
4500.0 11.2 32.1
5000.0 10.6 33.6
5500.0 9.8 35.3
6000.0 10.1 35.7
6500.0 10.7 35.8
7000.0 10.9 36.2
7500.0 10.5 37.2
8000.0 11.1 37.2
8500.0 10.8 38.1
9000.0 10.7 38.6
9500.0 11.5 38.3
10000.0 11.8 38.4
10500.0 12.3 38.3
11000.0 12.3 38.8
11500.0 11.5 39.9
12000.0 12.2 39.6
12500.0 12.6 39.5
13000.0 12.0 40.5
13500.0 11.7 411
14000.0 11.7 41.5
14500.0 12.7 40.8
15000.0 14.2 39.5
15500.0 16.0 38.1
16000.0 16.2 38.1
16500.0 14.5 40.1
17000.0 12.2 42.6
17500.0 9.7 454
18000.0 6.6 48.7

Antenna factor is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/IN W4907, HL 2254
F’e‘gl'_fz"cy’ cab'(‘;B'”s’ F’e‘gl'_fz“cy' Cable loss, dB F’e‘é”:z“cy' Cable loss, dB

0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 146
0.20 0.15 5.70 0.84 16.50 147
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 157
0.50 0.29 6.30 0.89 18.00 163
0.60 0.33 6.50 0.90 18.50 157
0.70 0.37 6.70 0.89 19.00 1.63
0.80 0.41 6.90 0.93 19.50 165
0.90 0.44 7.10 0.92 20.00 164
1.00 0.45 7.30 0.95 20.50 175
110 0.48 7.50 0.96 21.00 172
1.20 0.51 7.70 0.97 21.50 178
1.30 0.53 7.90 1.01 22.00 1.76
1.40 0.54 8.10 1.00 22.50 172
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 111 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 1.91
2.10 0.19 9.50 112 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
2.40 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 114 30.00 1.04
2.70 0.44 10.70 1.19 31.00 211
2.80 0.45 10.90 117 32.00 217
2.90 0.48 11.10 113 33.00 2.27
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 113 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
410 0.71 12.40 1.19 39.00 2.57
430 0.73 13.00 1.34 40.00 2.36
450 0.75 13.50 1.33
470 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Cable loss
Cable coaxial, Huber-Suhner, 18 GHz, 6.4 m, SMA - SMA, model 198-8155-00,
HL 2871
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

MHz dB MHz dB MHz dB

10 0.12 5750 2.34 12000 3.55

30 0.14 6000 2.39 12250 3.61
100 0.27 6250 246 12500 3.67
250 0.45 6500 2.52 12750 3.74
500 0.63 6750 2.58 13000 3.79
750 0.76 7000 2.64 13250 3.82
1000 0.89 7250 2.68 13500 3.83
1250 1.01 7500 2.73 13750 3.83
1500 1.12 7750 2.78 14000 3.88
1750 1.23 8000 2.83 14250 3.93
2000 1.32 8250 2.88 14500 3.96
2250 1.41 8500 2.94 14750 4.01
2500 1.49 8750 2.97 15000 4.00
2750 1.58 9000 3.02 15250 4.01
3000 1.66 9250 3.07 15500 4.00
3250 1.73 9500 3.13 15750 4.13
3500 1.80 9750 3.18 16000 4.22
3750 1.87 10000 3.21 16250 4.29
4000 1.93 10250 3.26 16500 4.29
4250 2.01 10500 3.30 16750 4.32
4500 2.06 10750 3.36 17000 4.37
4750 2.12 11000 3.39 17250 4.45
5000 2.17 11250 3.44 17500 4.49
5250 2.24 11500 3.48 17750 4.53
5500 2.29 11750 3.52 18000 4.55
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Cable loss
Cable coaxial, Bird, 18 GHz, N-type, M-F, model TC-MNFN-3.0, S/N 211539 003
HL 2883
Frequency, Cable loss, Frequency, Cable loss, Frequency, Cable loss,

MHz dB MHz dB MHz dB

10 0.06 5750 1.70 12000 2.46

30 0.12 6000 1.75 12250 2.48
100 0.21 6250 1.80 12500 2.52
250 0.34 6500 1.81 12750 2.50
500 0.47 6750 1.86 13000 2.54
750 0.59 7000 1.86 13250 2.48
1000 0.67 7250 1.92 13500 2.63
1250 0.76 7500 1.96 13750 2.65
1500 0.84 7750 1.98 14000 2.72
1750 0.92 8000 2.02 14250 2.67
2000 0.98 8250 2.03 14500 2.70
2250 1.05 8500 2.05 14750 2.72
2500 1.12 8750 2.1 15000 2.79
2750 1.17 9000 217 15250 2.80
3000 1.22 9250 217 15500 2.83
3250 1.27 9500 2.20 15750 2.75
3500 1.33 9750 2.19 16000 2.82
3750 1.38 10000 2.22 16250 2.85
4000 1.42 10250 2.25 16500 2.90
4250 1.46 10500 2.30 16750 2.89
4500 1.51 10750 2.28 17000 2.88
4750 1.54 11000 2.32 17250 2.85
5000 1.59 11250 2.34 17500 2.96
5250 1.62 11500 2.39 17750 3.04
5500 1.65 11750 2.42 18000 3.04
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Cable loss
Cable coaxial, Gore, 18 GHz, 1.2 m, SMA-SMA, S/N 10020014
HL 2952
Frequency, Cable loss, Frequency, Cable loss, Frequency, Cable loss,

MHz dB MHz dB MHz dB

10 0.03 5750 0.97 12000 1.50

30 0.05 6000 1.01 12250 1.45
100 0.1 6250 1.03 12500 1.48
250 0.19 6500 1.06 12750 1.57
500 0.26 6750 1.08 13000 1.51
750 0.32 7000 1.10 13250 1.64
1000 0.38 7250 1.13 13500 1.60
1250 0.43 7500 1.13 13750 1.63
1500 0.47 7750 1.21 14000 1.59
1750 0.53 8000 1.20 14250 1.66
2000 0.55 8250 1.24 14500 1.60
2250 0.59 8500 1.29 14750 1.65
2500 0.63 8750 1.23 15000 1.72
2750 0.66 9000 1.27 15250 1.68
3000 0.69 9250 1.27 15500 1.73
3250 0.72 9500 1.29 15750 1.70
3500 0.75 9750 1.30 16000 1.82
3750 0.78 10000 1.38 16250 1.79
4000 0.82 10250 1.44 16500 1.81
4250 0.84 10500 1.47 16750 1.91
4500 0.86 10750 1.45 17000 1.92
4750 0.90 11000 1.50 17250 1.98
5000 0.91 11250 1.46 17500 2.05
5250 0.94 11500 1.47 17750 2.04
5500 0.96 11750 1.44 18000 2.05
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Cable loss
Microwave Cable Assembly, 18 GHz, 6.4 m, SMA — SMA, Huber-Suhner, model 198-9155-00
HL 3121
Frequency,| Cable |Frequency,| Cable |Frequency,| Cable |Frequency,| Cable [Frequency, Cable

MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB

10 0.08 3600 2.10 7400 3.08 11200 3.85 15100 4.58
30 0.18 3700 2.14 7500 3.1 11300 3.85 15200 4.60
50 0.26 3800 2.18 7600 3.14 11400 3.86 15300 4.63
100 0.34 3900 2.19 7700 3.16 11500 3.86 15400 4.65
200 0.47 4000 2.25 7800 3.18 11600 3.87 15500 4.71
300 0.59 4100 2.25 7900 3.20 11700 3.85 15600 4.70
400 0.66 4200 2.28 8000 3.22 11800 3.96 15700 4.69
500 0.75 4300 2.35 8100 3.26 11900 3.92 15800 4.71
600 0.83 4400 2.35 8200 3.27 12000 3.92 15900 4.74
700 0.90 4500 2.38 8300 3.29 12100 3.94 16000 4.69
800 0.96 4600 2.43 8400 3.30 12200 3.94 16100 4.72
900 1.02 4700 2.43 8500 3.31 12300 3.99 16200 4.71
1000 1.07 4800 2.45 8600 3.33 12400 4.02 16300 4.74
1100 1.12 4900 2.48 8700 3.35 12500 410 16400 4.74
1200 1.15 5000 2.55 8800 3.36 12600 4.09 16500 4.75
1300 1.22 5100 2.54 8900 3.38 12700 415 16600 4.78
1400 1.28 5200 2.56 9000 3.40 12800 415 16700 4.86
1500 1.29 5300 2.58 9100 3.41 12900 4.08 16800 4.84
1600 1.36 5400 2.61 9200 3.45 13000 4.21 16900 4.83
1700 1.40 5500 2.64 9300 3.48 13100 419 17000 4.86
1800 1.45 5600 2.69 9400 3.52 13200 4.29 17100 4.83
1900 1.51 5700 2.67 9500 3.54 13300 4.24 17200 4.90
2000 1.50 5800 2.71 9600 3.59 13400 4.26 17300 4.91
2100 1.56 5900 2.73 9700 3.59 13500 4.26 17400 4.94
2200 1.59 6000 2.75 9800 3.62 13600 4.29 17500 4.93
2300 1.63 6100 2.81 9900 3.70 13700 4.35 17600 4.93
2400 1.73 6200 2.80 10000 3.70 13800 4.31 17700 5.00
2500 1.73 6300 2.82 10100 3.72 13900 4.29 17800 5.01
2600 1.78 6400 2.85 10200 3.73 14000 4.32 17900 5.00
2700 1.84 6500 2.87 10300 3.75 14100 4.33 18000 5.00
2800 1.84 6600 2.90 10400 3.76 14200 4.34
2900 1.91 6700 2.91 10500 3.77 14300 4.36
3000 1.91 6800 2.94 10600 3.79 14400 4.38
3100 1.97 6900 2.96 10700 3.80 14600 442
3200 1.98 7000 2.98 10800 3.81 14700 442
3300 2.04 7100 3.01 10900 3.81 14800 4.55
3400 2.04 7200 3.02 11000 3.83 14900 4.55
3500 2.10 7300 3.04 11100 3.84 15000 4.55
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Cable loss
Microwave Cable Assembly, 18 GHz, 6.4 m, SMA — SMA, Huber-Suhner, model 198-9155-00
HL 3123
Frequency,| Cable |Frequency,| Cable (Frequency,| Cable |Frequency, Cable [Frequency, Cable

MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB MHz loss, dB

10 0.11 3600 1.97 7400 3.12 11200 3.90 15100 4.74
30 0.17 3700 1.97 7500 3.13 11300 3.93 15200 4.70
50 0.25 3800 2.03 7600 3.16 11400 3.88 15300 4.73
100 0.32 3900 2.04 7700 3.18 11500 3.87 15400 4.78
200 0.46 4000 2.10 7800 3.20 11600 3.90 15500 4.75
300 0.58 4100 1.97 7900 3.23 11700 3.86 15600 4.76
400 0.65 4200 1.97 8000 3.25 11800 3.88 15700 4.75
500 0.74 4300 2.03 8100 3.26 11900 3.86 15800 4.78
600 0.82 4400 2.04 8200 3.28 12000 3.89 15900 4.79
700 0.89 4500 2.10 8300 3.31 12100 3.94 16000 4.73
800 0.95 4600 1.97 8400 3.31 12200 3.92 16100 4.78
900 1.01 4700 1.97 8500 3.32 12300 3.96 16200 4.84
1000 1.07 4800 2.03 8600 3.34 12400 4.01 16300 4.90
1100 1.1 4900 2.04 8700 3.35 12500 4.07 16400 4.87
1200 1.17 5000 2.10 8800 3.37 12600 4.08 16500 4.90
1300 1.22 5100 2.53 8900 3.39 12700 417 16600 4.98
1400 1.27 5200 2.55 9000 3.42 12800 4.26 16700 5.05
1500 1.29 5300 2.60 9100 3.43 12900 4.16 16800 5.04
1600 1.35 5400 2.61 9200 3.51 13000 4.21 16900 5.02
1700 1.40 5500 2.64 9300 3.52 13100 4.24 17000 5.09
1800 1.44 5600 2.70 9400 3.54 13200 4.27 17100 5.07
1900 1.51 5700 2.67 9500 3.63 13300 4.31 17200 5.10
2000 1.49 5800 2.71 9600 3.61 13400 4.33 17300 5.13
2100 1.55 5900 2.74 9700 3.71 13500 4.25 17400 5.23
2200 1.58 6000 2.80 9800 3.66 13600 4.27 17500 5.21
2300 1.62 6100 2.79 9900 3.77 13700 4.33 17600 5.22
2400 1.72 6200 2.81 10000 3.75 13800 4.33 17700 5.36
2500 1.76 6300 2.83 10100 3.77 13900 4.31 17800 5.35
2600 1.78 6400 2.86 10200 3.80 14000 4.30 17900 5.45
2700 1.80 6500 2.88 10300 3.79 14100 4.30 18000 5.43
2800 1.86 6600 2.90 10400 3.87 14200 4.31
2900 1.90 6700 2.92 10500 3.83 14300 4.37
3000 1.90 6800 2.98 10600 3.88 14400 4.35
3100 1.97 6900 2.98 10700 3.86 14600 4.53
3200 1.97 7000 3.00 10800 3.87 14700 4.50
3300 2.03 7100 3.02 10900 3.90 14800 4.62
3400 2.04 7200 3.04 11000 3.84 14900 4.65
3500 2.10 7300 3.06 11100 3.88 15000 4.79
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Cable loss
Cable coaxial, RG-214/U, N type-N type, 17 m
Teldor, HL 3612

Frequency, GHz CabldeBIoss,
01 o
05 007

1 0.10

3 0.22

5 0.29
10 0.39
30 0.68
50 0.90
100 127
150 158
200 180
250 512
300 236
350 560
400 82
450 299
500 323
550 320
600 356
650 371
700 390
750 204
800 123
850 239
900 155
950 165
1000 279
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HERMON LABORATORIES

Cable loss
Cable coaxial, RG-214/U, N type-N type, 6.5 m
Suhner Switzerland, HL 3616
Frequency, | Cable loss, | Frequency, |Cable loss,| Frequency, [ Cable loss, [Frequency,| Cable loss,
MHz dB MHz dB MHz dB MHz dB
10 0.13 1750 2.66 3550 4.44 5350 6.08
30 0.25 1800 2.72 3600 4.46 5400 6.12
50 0.32 1850 2.78 3650 4.59 5450 6.17
100 0.48 1900 2.81 3700 4.60 5500 6.25
150 0.60 1950 2.86 3750 4.72 5550 6.31
200 0.71 2000 2.94 3800 4.72 5600 6.35
250 0.81 2050 2.97 3850 4.86 5650 6.41
300 0.91 2100 3.01 3900 4.85 5700 6.50
350 1.00 2150 3.06 3950 4.99 5750 6.52
400 1.07 2200 3.1 4000 4.90 5800 6.57
450 1.14 2250 3.16 4050 5.04 5850 6.61
500 1.23 2300 3.21 4100 5.01 5900 6.71
550 1.30 2350 3.26 4150 5.10 5950 6.70
600 1.37 2400 3.31 4200 5.08 6000 6.75
650 1.44 2450 3.35 4250 5.18 6050 6.74
700 1.50 2500 3.39 4300 5.14 6100 6.84
750 1.58 2550 3.46 4350 5.22 6150 6.87
800 1.64 2600 3.48 4400 5.21 6200 6.93
850 1.69 2650 3.55 4450 5.29 6250 6.96
900 1.77 2700 3.59 4500 5.31 6300 7.02
950 1.79 2750 3.66 4550 5.39 6350 7.04
1000 1.87 2800 3.68 4600 5.41 6400 7.10
1050 1.92 2850 3.75 4650 5.49 6450 7.11
1100 1.98 2900 3.79 4700 5.52 6500 7.19
1150 2.05 2950 3.86 4750 5.60
1200 2.09 3000 3.89 4800 5.64
1250 2.15 3050 3.94 4850 5.73
1300 2.21 3100 3.98 4900 5.70
1350 2.27 3150 4.03 4950 5.73
1400 2.33 3200 4.06 5000 5.75
1450 2.38 3250 4.12 5050 5.83
1500 2.44 3300 4.14 5100 5.82
1550 2.48 3350 4.22 5150 5.91
1600 2.52 3400 4.24 5200 5.92
1650 2.56 3450 4.31 5250 5.98
1700 2.62 3500 4.35 5300 6.01
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APPENDIX F

A

AC
A/m
AM
AVRG
cm

dB
dBm
dB(uVv)
dB(uV/m)
dB(uA)
dBQ
DC
DTS
EIRP
ERP
EUT

F
FHSS
GHz
GND
H

HL

Hz
ITE

k

kHz
LISN
LO

m
MHz
min
mm
ms

Report ID: RDOWRAD_FCC.20146_21882_rev1.doc

Abbreviations and acronyms

ampere
alternating current

ampere per meter

amplitude modulation

average (detector)

centimeter

decibel

decibel referred to one milliwatt
decibel referred to one microvolt
decibel referred to one microvolt per meter
decibel referred to one microampere
decibel referred to one Ohm

direct current

digital transmission system
equivalent isotropically radiated power
effective radiated power

equipment under test

frequency

frequency hopping spread spectrum
gigahertz

ground

height

Hermon laboratories

hertz

information technology equipment
kilo

kilohertz

line impedance stabilization network
local oscillator

meter

megahertz

minute

millimeter

millisecond

microsecond

not applicable

not tested

open area test site

Ohm

printed circuit board

pulse modulation

power supply

part per million (10'6)

quasi-peak

radiated emission

radio frequency

root mean square

receive

second

temperature

transmit

volt

volt-ampere

END OF TEST REPORT
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15 APPENDIX G RADWIN 1000/2000 Antenna List and Power Settings
5470 - 5725 MHz Band
Antenna Frequency Ant.enna ASEmbiy Channel Frequency Chanr_lel Qutpat
Part Number Type Gain at 5470-5725 Bandwidth | Power
[GHz] [MHz]
MHz [dBi] [MHz] [dBm]
5480, 5590, 5660, 5715 5 -3.3
5485, 5585, 5665, 5710 10 0
RW-9721-5158 Dish - Dual Pole 4.9-6.06 28* 5490, 5580, 5670, 5705 20 13
5505, 5565, 5685, 5690 40 1.7
5500, 5570, 5680, 5695 40 -0.7
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9721-5158 Dish - Dual Pole 4.9-6.06 6* 5490, 5580, 5670, 5705 20 235
5505, 5565, 5685, 5690 40 3.7
5500, 5570, 5680, 5695 40 20.7
5480, 5590, 5660, 5715 5 0.7
5485, 5585, 5665, 5710 10 34
RW-9611-4958INT| FP Dual Pole Integrated 4.9-6.0 235 5490, 5580, 5670, 5705 20 6.3
5505, 5565, 5685, 5690 40 5.7
5500, 5570, 5680, 5695 40 2.8
5480, 5590, 5660, 5715 5 1.7
5485, 5585, 5665, 5710 10 4.4
RW-9611-4958 FP Dual Pole External 5.15- 6.09 22.5% 5490, 5580, 5670, 5705 20 7.3
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 3.8
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9611-4958 FP Dual Pole External 5.15-6.09 6* 5490, 5580, 5670, 5705 20 235
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7
* Antenna assembly gain = Antenna Gain - Feeder Loss
RADWIN Ltd. 27 HaBarzel 5t. Tel-Aviv 69710. Tel: +972 3 7662900 Fax: +972 3 7662502 www.radwin.com RI‘DVV I N
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16 APPENDIX H RADWIN 5000 Antenna List and Power Settings

RADWIN

5470 - 5725 MHz Band

Antenna Frequency ANanra Al Channel Frequency Channel Output
Part Number Type Gain at 5470-5725 B Power
[GHz] x [MHz] Bandwidth [MHz]
MHz [dBi] [dBm]
5480, 5590, 5660, 5715 5 1.6
5483, 5585, 5665, 5710 10 4.4
RW-9061-5001| FP Dual Pole External 4.9-5.95 13* 5490, 5580, 5670, 5705 20 7.2
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 3.8
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9061-5001| FP Dual Pole External 4.9-5.95 6* 5490, 5580, 5670, 5705 20 23.5
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7
5480, 5590, 5660, 5715 5 1.6
5485, 5585, 5665, 5710 10 4.4
RW-9061-5002| FP Dual Pole External 4.9-6.06 15.5° 5490, 5580, 5670, 5705 20 7.2
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 3.8
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 219
RW-9061-5002| FP Dual Pole External 4.9-6.06 6* 5490, 5580, 5670, 5705 20 23.5
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7

* Antenna assembly gain = Antenna Gain - Feeder Loss

RADWIN Ltd. 27 HaBarzel St. Tel-Aviv 69710, Tel: #4972 3 7662900 Fax: +372 3 7662902 www.radwin.com RI.\DVV I N
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